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A21587 62SAFETY FRAME, COMPLETE ASSEMBLY
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A445009 66HYDRAULIC MOTOR ASSEMBLY 398 CCM POCLAIN

65670 68HYDRAULIC MOTOR MSE02 398CCM

65671 70HYDRAULIC MOTOR B MSE02 398CCM W. BRAKE

A428574 72ELECTRICS ASSEMBLY 528/530/600 OPTIDRI

A423593 74DASHBOARD ASSEMBLY

A35734 76*ABS, ROPSCOVER PLATES, FRONT, KIT, 500/600

A35953 78*PC/HD, optional extraCOVER PLATES HD, KIT,FRONT FRAME 500-600

A35958 80MOUNTING BRACKETS, COVER PLATES, REAR

A35304 82*ABSCOVER PLATES, REAR, NO MUDGUADRS
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A35237 84*ABS, mudguards, optional extraCOVER PLATES, REAR, WITH MUDGUARDS

A35659 86*PC/HD, optional extraCOVER PLATES HD, REAR, 528-635 NO MUDGUA

A35660 88*PC/HD, mudguards, optional extraCOVER PLATES HD, REAR, 528-635 W MUDGUAR

A451431 90*DKOS fittings from 2022 week 26HYDR. HOSES DRIVE 500-600 SERIES 1-SPEED

A37575 92*EO3 fittings before 2022 week 26HYDR. HOSES DRIVE CIRCUIT WITHOUT ANTI S

A421616 94*EO3 fittings before 2022 week 26HYDRAULIC MANIFOLD DRIVE RELEASE 1-SPEED

A454024 96*DKOS fittings from 2022 week 26HYDRAULIC MANIFOLD ANTI SLIP VALVE

A454023 98*DKOS fittings from 2022 week 26HYDRAULIC MANIFOLD 1-SPEED DRIVE RELEASE

A47773 100BOOM FLOATING, MACHINE WITHOUT SELF

A34015 102*Boom floating when self levellingBOOM FLOATING, WHEN SELF LEVELLING

A448287 104VALVE & HOSES, BYPASS SELF LEVELLING

A433694 106VALVE ASSEMBLY BOOM FLOAT/SELF LEVELLING

A36878 108ATTACHMENT CONTROL SWITCH PACK

A47774 110*Machines without double front hydraulic outlet A35462AUX. HYDR. REAR DOUBLE ACT. 600 SERIES

A35881 112*Only if also double front hydraulic outlet A35462 installedREAR AUX. HYDR. OUTLET, DOUBLE ACTING

A35462 114EXTRA AUX. HYDR. OUTLET FRONT 600/525LPG

A424303 116ANTI SLIP VALVE OPTIDRIVE 500 / 600

A421617 118HYDRAULIC MANIFOLD, ANTI SLIP VALVE

A33916 120WORK LIGHT KIT, 3 LED LIGHTS 700 LUMEN

A439980 122REVERSE BEEPER, KIT

A425277 124ENGINE BLOCK HEATER, KIT, 423/523

A33912 126ROAD TRAFFIC KIT 500/600 SERIES ROPS

A412565 128REAR WALL FOR ROAD TRAFFIC LIGHTS

A443905 130CAB L, 500-700 SERIES

A443979 132WINDSCREEN WIPER ASSEBMLY CAB L 523-760I

A21590 134CAB DLX 500/600 SERIES

A21708 136CAB DLX, ASSEMBLY

A412488 138TANK, COMPLETE, WINDSCREEN WASHER

A35735 140DOOR, COMPLETE, CAB LX A21517

A434225 142DOOR, LOWER PART CAB LX/DLX

A21706 144HEATER UNIT, COMPLETE, CAB DLX

A21705 146UPHOLSTERY, COMPLETE, CAB DLX

A423600 148*From XXXXX1927DASHBOARD CAB DLX ASSEMBLY

A21707 150WINDSCREEN ASSEMBLY, CAB DLX

A421890 152HEADLIGHTS, ROAD TRAFFIC KIT CAB DLX

A35608 154*ABS, cabinCOVER PLATES, KIT, 500 SERIES

A35668 156*PC/HD, cabinCOVER PLATES HD, KIT, FRONT FRAME 600DLX

A21517 158CAB LX

A423029 160FRONT LIGHTS ASSEMBLY CAB LX

A21738 162UPHOLSTERY, COMPLETE, CAB LX
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NRO OSAN NRO KPL NIMITYS
1 A424285 1 ETURUNKO KP
2 A425328 1 TAKARUNKO KP D1105 
3 A21587 1 HYTTI , PERUS  
4 A445009 1 HYDR.MOOTTORI KP 398cm3
5 A428574 1 Sähkö kokoonpano,  pääjohtosarja 
6 A423593 1 MITTARIPANEELI KP ÖLJYNLÄMPÖMITTARILLA
7 A35734 1 Suoja kp,  ETURUNKO 
8 A35958 1 SUOJA KP  
9 65739 4 RENGAS+VAN.10 TR.KU LP26*12.00-12/8 T463
10 A410307 1 LUKITSIN
11 71727 1 RENGASSOKKA 9,5 MM ZN
12 A424085 1 TARRA Mallinumero etutunko
13 A422763 1 TARRA, KYLKI OPTIDRIVE 
14 A424086 1 TARRA Kylki mallinumerolla
15 A422765 1 TARRA, KYLKI OPTIDRIVE 
16 A424087 2 TARRA Taka mallinumerolla
17 A451431 1 LETKUTUS, AJO, DKOS LUISTONESTOLLA

A424286 AVANT 630 KP OPTIDRIVE M630EIBCT
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A424285 1 FRONT FRAME, 600 OPTIDRIVE, ASSEMBLY 6
2 A425328 1 REAR CHASSIS 630 D1105 ASSEMBLY 38
3 A21587 1 SAFETY FRAME, COMPLETE ASSEMBLY 62
4 A445009 1 HYDRAULIC MOTOR ASSEMBLY 398 CCM POCLAIN 66
5 A428574 1 ELECTRICS ASSEMBLY 528/530/600 OPTIDRI 72
6 A423593 1 DASHBOARD ASSEMBLY 74
7* A35734 1 COVER PLATES, FRONT, KIT, 500/600 ABS, ROPS 76
7** A35953 1 COVER PLATES HD, KIT,FRONT FRAME 500-600 PC/HD, optional extra 78
8 A35958 1 MOUNTING BRACKETS, COVER PLATES, REAR 80
9 65739 4 WHEEL 26*12.00-12 TRACTOR, 10 HOLE RIM -
9 65212 4 WHEEL 26*12.00-12 GRASS PROFILE 10-HOLE -
9 65414 4 WHEEL 27*8.50-15 10 HOLE RIM TRACTORPROF -
9 65995 4 WHEEL 23*8.50-12 TRACTOR 5- HOLE RIM -
9 65994 4 WHEEL 23*8.50-12 GRASS, 5-HOLE RIM -
9 65997 4 WHEEL 23*10.50-12 TRACTOR 5- HOLE RIM -
9 65996 4 WHEEL 23*10.50-12 GRASS, 5-HOLE RIM -
9 65224 4 WHEEL (TYRE+RIM) 10 HOLE 320/60-12 TR HD -

10 A410307 1 FRAME LOCK, 700/800 SERIES -
11 71727 1 LINCH PIN 9,5 MM -
12 A424085 1 DECAL "630" FRONT FRAME -
13 A422763 1 DECAL "OPTIDRIVE" LEFT SIDE -
14 A424086 1 DECAL "630 OPTIDRIVE" SIDE -
15 A422765 1 DECAL FRONT FRAME RIGHT SIDE BLACK/WHITE -
16 A424087 2 DECAL "AVANT 630" REAR FRAME -

17*** A451431 1 HYDR. HOSES DRIVE 500-600 SERIES 1-SPEED DKOS fittings from 2022 week 26 90
17**** A37575 1 HYDR. HOSES DRIVE CIRCUIT WITHOUT ANTI S EO3 fittings before 2022 week 26 92
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NRO OSAN NRO KPL NIMITYS
1 A450315 1 ETURUNKO HITS.KP, UUDELLA IMUTUKILLA
2 A21226 1 TELESKOOPPIPUOMI KP , LYHYT 
3 A34144 1 HYDRAULINEN VAKAAJA
4 A33932 1 VENTTIILI KP
5 A48998 1 OHJAUSPYLVÄS KP  
6 A424196 1 LETKUTUS, ORBITROL
7 A428827 1 KUMIHOLKKI OHJAUSPYLVÄS
8 A410813 1 HYDR.SYL F60/F30-172 LMIN=399 NIVELL F30
9 A49058 1 AJOPOLJIN KP  
10 A422190 1 LETKUTUS AJOPOLJIN  
11 A413893 1 HYDR.ÖLJYN JÄÄHD. KP  
12 A48010 1 MITTATIKKU-HUOHOTIN R1 1/4"(600) L=230 
13 A47655 1 TAPPI KP F30-60  
14 A410452 1 POHJAPANSSARI    
15 65205 1 SUODATIN HYDR. PALUU  HF502-20.201-AS-
16 64157 1 ÄÄNIMERKKI 12VDC AV.31.0131
17 64352 1 KUUSIOTULPPA R 1/2" MAGNEETTI   36-59811 
18 75117 1 TIIVISTERENGAS CU F26/F21*1,5
19 A413262 2 LATTIAN KOROKE F19/F10
20 72130 4 KUUSIORUUVI ZN M8X20
21 73040 1 KUUSIORUUVI ZN M10X20 
22 63944 10 ALUSLEVYPARI  M8, NL8SP 
23 74531 1 ALUSLEVYPARI  M10, NL10 
24 72324 2 KUUSIOMUTTERI ZN M12 NYLOC
25 74532 2 ALUSLEVYPARI M12, NL12
26 73042 2 KUUSIORUUVI ZN M12X35 
27 72132 3 KUUSIORUUVI ZN M8X25 
28 72319 3 KUUSIOMUTTERI ZN M8

A424285 ETURUNKO KP
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A450315 1 FRONT FRAME 500-600 SERIES -
2 A21226 1 TELESCOPIC BOOM, COMPLETE WITH ACCESSORI 8

2.1 A430743 1 SLIDE PAD KIT TELESCOPIC BOOM A21226, -
3 A34144 1 BOOM SELF LEVELLING, KIT, 600 SERIES 20
4 A33932 1 CONTROL VALVE, COMPLETE WITH EQUIPMENT 22
5 A48998 1 STEERING COLUMN 28
6 A424196 1 HYDR. HOSES ORBITROL 30
7 A428827 1 RUBBER BUSHING STEERING COLUMN -
8 A410813 1 HYDR. CYLINDER F60/F30-172 STEERING -

8.1 65567 1 SEAL KIT, CYLINDER F60/F30 -
8.2 64273 2 ARTICUL. BEARING GE30ESF47/30-22(18) -
9 A49058 1 DRIVE PEDAL, COMPLETE ASSEMBLY 32

10 A422190 1 HYDR. HOSES DRIVE PEDAL 700 SERIES 34
11 A413893 1 HYDRAULIC OIL COOLER, COMPLETE ASSEMBLY 36
12 A48010 1 DIPSTICK L=230 HYDR. OIL R1 1/4" -
13 A47655 1 PIVOT PIN F30-60 -
14 A410452 1 BOTTOM PLATE -
15 65205 1 HYDR. OIL FILTER RETURN, COMPLETE -

15.1 65227 1 HYDR. OIL FILTER CARTRIDGE, RETURN -
15.2 A427821 1 SEAL KIT HYDRAULIC RETURN OIL FILTER -
15.3 A430808 1 FILTER BOWL LONG, HYDR. RETURN OIL -
16 64157 1 SIGNAL HORN COMPLETE -
17 64352 1 HEXAGONAL DRAIN PLUG, MAGNETIC R 1/2 -
18 75117 1 SEAL RING F26/F21*1,5 -
19 A413262 2 BUSHING F19/F10, FLOOR RAISING, 700 SERI -
20 72130 4 HEXAGONAL SCREW M8*20 -
21 73040 1 HEXAGONAL SCREW M10*20 DIN 933 ZN -
22 63944 10 WASHER, PAIR, NORD-LOCK M8 -
23 74531 1 SPACER NORDLOCK M10, PAIR -
24 72324 2 HEXAGONAL NUT M 12 NYLOC DIN 985 -
25 74532 2 WASHER NORDLOCK NL12 -
26 73042 2 HEX. SCREW M12*35 DIN 933 ZN -
27 72132 3 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
28 72319 3 HEXAGONAL NUT M8 DIN 934 -
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NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A33604 1 TYVIPUOMI HITS.KP
2 A48339 2 LIUKUPALA  15*72*194
3 A48341 2 PEITELEVY
4 A47041 2 TAPPI KP F40-90
5 A47559 3 HYDRAULIPUTKI F16
6 A47560 2 HYDRAULIPUTKI F12
7 A47562 1 HYDR.PUTKEN F16/F12

8 A47561 1 HYDR.PUTKEN F16 KANN

9 A47563 2 HYDR.PUTKEN  F12  KA

10 A48014 2 SÄÄTÖPELTI 1MM , PIT

11 A48013 2 SÄÄTÖPELTI 1MM , LYH
12 A48367 1 KAAVIN
13 64911 2 NIVELLAAKERI
14 A48340 2 LIUKUPALA  15*72*78
15 72798 6 RASVANIPPA DIN 71412
16 72116 4 KUUSIORUUVI ZN
17 73199 8 KUUSIORUUVI ZN
18 74530 12 ALUSLEVYPARI 
19 73039 6 KUUSIORUUVI ZN
20 63944 4 ALUSLEVYPARI 
21 71685 2 ALUSLEVY ZN 
22 72147 2 KUUSIORUUVI ZN
23 74531 2 ALUSLEVYPARI 
24 64044 1 KULMALIITIN 90 AST.
25 A47681 1 HYDR.LETKU L=1020 1L

26 A47638 2 HYDR.LETKU L=1610 2L

27 A47635 2 HYDR.LETKU L=1720 2L

28 A420808 1 HYDR.SYL F80/F40-450
29 A49723 1 TELKILEVY
30 A49725 1 TAPPI F40-564
31 72167 2 KUUSIORUUVI ZN
32 74532 2 ALUSLEVYPARI 
33 A47639 2 HYDR.LETKU L=1100 2L
34 74082 1 RASVANIPPA
35 64041 1 PERUSLIITIN
36 64043 1 KULMALIITIN 90 AST.
37 A414911 3 HYDR.LETKU L=1150 2L
38 A436620 1 KÄRKIPUOMI KP, 

A21226  TELESKOOPPIPUOMI KP  , LYHYT
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A33604 1 OUTER BOOM -
2 A48339 2 SLIDE PAD 15*72*194 -
3 A48341 2 MOUNTING PLATE, SLIDE PAD -
4 A47041 2 PIVON PIN F40-90 -
5 A47559 3 HYDRAULIC PIPE F16 -
6 A47560 2 HYDRAULIC PIPE F12 -
7 A47562 1 BRACKET, HYDR.PIPE F16/F12 -
8 A47561 1 BRACKET, HYDR. PIPE F16 -
9 A47563 2 BRACKET, HYDR.PIPE F12 -

10 A48014 2 ADJUSTMENT PLATE 1 MM, LONG -
11 A48013 2 ADJUSTMENT PLATE 1 MM, SHORT -
12 A48367 1 SCRAPER -
13 64911 2 ARTICUL. BEARING GE40ES F62/40-28(22) -
14 A48340 2 SLIDE PAD 15*72*78 -
15 72798 6 GREASE NIPPLE R 1/8" STRAIGHT -
16 72116 4 HEXAGONAL SCREW M 6*12 DIN 933 ZN -
17 73199 8 HEXAGONAL SCREW M6*30 DIN 933 -
18 74530 12 WASHER NORDLOCK NL6 -
19 73039 6 HEXAGONAL SCREW M 8*16 DIN 933 ZN -
20 63944 4 WASHER, PAIR, NORD-LOCK M8 -
21 71685 2 WASHER M8 R9 DIN 440 ZN -
22 72147 2 HEXAGONAL SCREW M 10*16 DIN 933 -
23 74531 2 SPACER NORDLOCK M10, PAIR -
24 64044 1 ELBOW FITTING 90° C40XS10-3/8 /8 -
25 A47681 1 HYDR. HOSE L=1020 1LW-08 -
26 A47638 2 HYDR. HOSE L=1610 2LW-06 -
27 A47635 2 HYDR. HOSE L=1720 2LW-06 -
28 A420808 1 HYDRAULIC CYLINDER F80/F40-450 -

28.1 65002 1 SEAL KIT, 80/40CYLINDER -
29 A49723 1 LOCKING PLATE -
30 A49725 1 PIVOT PIN F40-564 -
31 72167 2 HEXAGONAL SCREW M12*30 DIN 933 -
32 74532 2 WASHER NORDLOCK NL12 -
33 A47639 2 HYDR. HOSE L=1100 2LW-08 -
34 74082 1 GREASE NIPPLE R1/8" 90 DEGREE -
35 64041 1 BASIC FITTING F40XS10-3/8 /8 -
36 64043 1 ELBOW FITTING 90° C6XS10 -
37 A414911 3 HYDR. HOSE L=1150 2LW-08 -
38 A436620 1 INNER BOOM, ASSEMBLY 10
- A430743 1 SLIDE PAD KIT TELESCOPIC BOOM A21226, -
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NRO OSAN NRO KPL NIMITYS
1 A33605 1 KÄRKIPUOMI HITS.KP  
2 A47002 1 TYÖNTÖTANKO KP.
3 A411429 2 VÄLIPRIKKA S=6  
4 A436687 1 BUMERANGI KP, VALU ADI
5 A436576 1 PIKAKIINNITYSLEVY KP VALU 
6 A436614 1 LUKITUSTAPPI KP, D20
7 A47042 2 TAPPI KP F40-147  
8 A48343 2 LIUKURULLA
9 A47922 2 LIUKURULLA
10 A47941 2 LIUKULEVY
11 64913 2 LIUKULAAKERI BRM-80 TFP-3550  F39/F35-50
12 A48489 1 TAPPI F30      
13 A47692 1 TAPPI F30-66  
14 72798 2 RASVANIPPA ZN R1/8"
15 72324 2 KUUSIOMUTTERI ZN M12 NYLOC
16 74766 1 KUUSIORUUVI ZN M8X140  
17 A48492 2 KORIALUSLEVY M8X40 (WURTH)      
18 72320 5 KUUSIOMUTTERI ZN M8 NYLOC
19 71691 2 ALUSLEVY ZN M12
20 72147 5 KUUSIORUUVI ZN M10X16 
21 74531 7 ALUSLEVYPARI  M10, NL10 
22 64324 3 SUPISTIN G3/8" UK+ED-TIIVISTE
23 64087 3 KULMALIITIN 90 AST. G1/4" ULKOK + O-RENG
24 64044 1 KULMALIITIN 90 AST. G3/8" ULKOKIERRE + O-RENGAS
25 A414606 1 HYDR.LETKU L=1400  240B06 JIC6 JIC6 
26 A47637 1 HYDR.LETKU L=1300 2L W-06
27 A47921 1 HYDR.SYL F90/F40-216  LMIN=465 
28 A47032 1 HYDR.SYL F50/F32-600  LMIN=810 
29 74505 2 KUUSIORUUVI ZN M10X35  
30 A413816 1 HUOLTOTUKI    
31 64188 2 SORMIRUUVI RIHLATTU R5026M8S   (MUTTERI)
32 72139 1 KUUSIORUUVI ZN M8X60 
33 A414912 1 HYDR.LETKU L=1250 2L W-06
34 A414913 1 HYDR.LETKU L=1550 2L W-06
35 A410804 1 PIKALIITIN KIINNIKE
36 73122 4 ALUSLEVY ZN M8
37 71884 4 KUUSIOKOLORUUVI ZN M8X25
38 65252 1 PIKALIITINRYHMÄ 3X1/2" NAARAS,3XG1/2" SK
39 64058 3 PERUSLIITIN G1/2" ULKOK + ED 
40 A430655 1 LAUKAISINLEVY RUUVIKIINNITYKSELLÄ     
41 A432890 1 LAUKAISINLEVY, OIKEA RUUVIKIINNITYKSELLÄ     

A436620  KÄRKIPUOMI KP,  TELESK.PUOMI LYHYT  
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A436620 INNER BOOM, ASSEMBLY
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A436620 INNER BOOM, ASSEMBLY
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A33605 1 INNER BOOM -
2 A47002 1 LINKAGE ROD, SELF LEVELING -
3 A411429 2 SPACER S=6 -
4 A436687 1 LINKAGE PIECE "BOOMERANG" CAST STEEL 12
5 A436576 1 ATTACHMENT COUPLING PLATE CAST STEEL 14
6 A436614 1 LOCKING PIN ASSEMBLY ATTACHM COUPL PLATE 16
7 A47042 2 PIVOT PIN F40-147 -
8 A48343 2 ROLLER, BOOM -
9 A47922 2 ROLLER, BOOM -

10 A47941 2 SLIDE PLATE -
11 64913 2 SLIDE BEARING BRM-80 F39/F35-50 -
12 A48489 1 PIVOT PIN F30 -
13 A47692 1 PIVOT PIN F30-66 -
14 72798 2 GREASE NIPPLE R 1/8" STRAIGHT -
15 72324 2 HEXAGONAL NUT M 12 NYLOC DIN 985 -
16 74766 1 HEXAGONAL SCREW M8*140 -
17 A48492 2 WASHER M8X40 -
18 72320 5 HEXAGONAL NUT M8 NYLOC DIN 985 -
19 71691 2 WASHER M12 A13 DIN 125 -
20 72147 5 HEXAGONAL SCREW M 10*16 DIN 933 -
21 74531 7 SPACER NORDLOCK M10, PAIR -
22 64324 3 REDUCER FITTING RI 3/8"-EDX 1/4" -
23 64087 3 ELBOW FITTING 90 DEGR. /4# -
24 64044 1 ELBOW FITTING 90° C40XS10-3/8 /8 -
25 A414606 1 HYDR. HOSE L=1400 -
26 A47637 1 HYDR. HOSE L=1300 2LW-06 -
27 A47921 1 HYDR. CYLINDER F90/F40-216 -

27.1 65005 1 SEAL KIT, CYLINDER 90/40 A47920 A47921 -
27.2 64911 1 ARTICUL. BEARING GE40ES F62/40-28(22) -
28 A47032 1 HYDR. CYLINDER F50/F32-600 -

28.1 65004 1 SEAL KIT 50/32 CYLINDER A47032 -
28.2 64273 1 ARTICUL. BEARING GE30ESF47/30-22(18) -
28.3 64823 1 SLIDE BEARING BRM-80 F34/F30-30 -
29 74505 2 HEXAGONAL SCREW M10*35 DIN 933 ZN -
30 A413816 1 SERVICE SUPPORT, LIFT CYLINDER -
31 64188 2 FINGER SCREW R5026M8S -
32 72139 1 HEXAGONAL SCREW M 8*60 DIN 931 -
33 A414912 1 HYDR. HOSE L=1250 2LW-06 -
34 A414913 1 HYDR. HOSE L=1550 2LW-06 -
35 A410804 1 MOUNTING BRACKET, MULTI CONNECTOR LOADER -
36 73122 4 WASHER M8 A8,4 DIN 125 ZN -
37 71884 4 HEXAGONAL HEAD SCREW M 8*25 DIN 912 2 -
38 65252 1 MULTI CONNECTOR, ON LOADER 18
39 64058 3 BASIC FITTING F40XS12-1/2 -
40 A430655 1 RELEASE PLATE -
41 A432890 1 RELEASE PLATE RIGHT -
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NRO OSAN NRO KPL NIMITYS
1 A435456 1 Bumerangi ADI VALU
2 64912 2 LIUKULAAKERI BRM-80 TFP-4040  F44/F40-40
3 A430579 1 Tappi kp, D35-103
4 A430582 1 Tappi kp, D35-92
5 72147 2 KUUSIORUUVI ZN M10x16 
6 72798 2 RASVANIPPA DIN 71412  R1/8" SUORA
7 74531 2 Aluslevypari  M10, NL10 

A436687 Bumerangi kp, valu ADI
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14.8.2023

A436687 LINKAGE PIECE "BOOMERANG" CAST STEEL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A436687 LINKAGE PIECE "BOOMERANG" CAST STEEL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A435456 1 LINKAGE PIECE "BOOMERANG" CAST STEEL -
2 64912 2 SLIDE BEARING BRM-80 TF44/F40-40 -
3 A430579 1 PIVOT PIN 35-103 -
4 A430582 1 PIVOT PIN 35-92 -
5 72147 2 HEXAGONAL SCREW M 10*16 DIN 933 -
6 72798 2 GREASE NIPPLE R 1/8" STRAIGHT -
7 74531 2 SPACER NORDLOCK M10, PAIR -
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NRO OSAN NRO KPL NIMITYS
1 A21749 1 PIKAKIINNITYSLEVY KONEISTETTU 
2 A412814 2 TAPPI KP F35-98
3 A427469 1 TAPPI F35-175
4 74531 3 Aluslevypari  M10, NL10 
5 72147 3 KUUSIORUUVI ZN M10x16 
6 72798 3 RASVANIPPA DIN 71412  R1/8" SUORA
7 A427458 1 PEITELEVY ISO  
8 A427464 2 PEITELEVY PIENI  
9 A441215 8 Uppokanta Torx-ruuvi (TX45) M8x20
10 A430010 1 YHDYSKAPPALE VALU KONEISTETTU  
11 64913 2 LIUKULAAKERI BRM-80 TFP-3550  F39/F35-50

A436576  Pikakiinnityslevy KP Valu   
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A436576 ATTACHMENT COUPLING PLATE CAST STEEL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A436576 ATTACHMENT COUPLING PLATE CAST STEEL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A21749 1 ATTACHMENT COUPLING PLATE CAST STEEL -
2 A412814 2 PIVOT PIN F35-98 -
3 A427469 1 PIVOT PIN 35-175 -
4 74531 3 SPACER NORDLOCK M10, PAIR -
5 72147 3 HEXAGONAL SCREW M 10*16 DIN 933 -
6 72798 3 GREASE NIPPLE R 1/8" STRAIGHT -
7 A427458 1 COVERING PLATE 378X127 ATTACHM COUPL PLA -
8 A427464 2 COVERING PLATE 87X47 ATTACHM COUPL PLATE -
9 A441215 8 THREAD-FORMING SCREW M8*20 ISO 14581 -

10 A430010 1 LINKAGE PIECE 500/600 SERIES -
11 64913 2 SLIDE BEARING BRM-80 F39/F35-50 -



5 6

2 1 4

3

4

NRO OSAN NRO KPL NIMITYS
1 A47687 2 Lukitustappi f20  
2 A47688 2 VIRITYSTAPPI  
3 64138 2 PURISTUSJOUSI,  DIN 2098 2*25*135 NV=8,5
4 73661 4 JOUSISOKKA 5* 30 DIN 1481
5 74932 2 Kuusiokoloruuvi ZN M8x12
6 73122 2 ALUSLEVY ZN M8

A436614 Lukitustappi KP, D20
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A436614 LOCKING PIN ASSEMBLY ATTACHM COUPL PLATE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A436614 LOCKING PIN ASSEMBLY ATTACHM COUPL PLATE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47687 2 LOCKING PIN F20 -
2 A47688 2 LATCH PIN -
3 64138 2 COMPRESSION SPRIG DIN 2098 2*25*135 -
4 73661 4 SPRING PIN 5*30 DIN 1481 -
5 74932 2 HEXAGONAL HEAD SCREW M8*12 -
6 73122 2 WASHER M8 A8,4 DIN 125 ZN -



6

3

2

1

4

5

NRO OSAN NRO KPL NIMITYS
1 65882 1 PIKALIITIN SUOJALEVY  KIT TA P5
2 65884 1 PIKALIITIN LUKITUSVI PU KIT L3P508 AT
3 65881 1 PIKALIITINRUNKO KIT 2FNB12GAS F
4 65883 1 PIKALIITIN LUKITUSPA INIKE KIT SP5 S
5 65880 1 PIKALIITIN TIIVISTE SK MF 12
6 75035 1 Sähköliitin FASTER KIT SPEL08-7F NAARAS

65252 Pikaliitinryhmä 3x1/2" naaras,3xG1/2" SK
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65252 MULTI CONNECTOR, ON LOADER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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65252 MULTI CONNECTOR, ON LOADER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65882 1 CAP PLATE, KIT, MULTI CONNECTOR -
2 65884 1 HANDLE, KIT, MULTI CONNECTOR ON LOADER -
3 65881 1 QUICK COUPLER, ON MULTI CONNECTOR -
4 65883 1 SAFETY BUTTON, KIT, MULTI CONNECTOR -
5 65880 1 SEAL RING, MULTI CONNECTOR SK MF 12 -
6 75035 1 ELECTRIC CONNECTOR FEMININE, FASTER -
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              A34144 BOOM SELF LEVELLING

5.4.2018

  

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A34144 BOOM SELF LEVELLING, KIT, 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A34144 BOOM SELF LEVELLING, KIT, 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47920 1 HYDR. CYLINDER F90/F40-142 -

1.1 65005 1 SEAL KIT, CYLINDER 90/40 A47920 A47921 -
1.2 64911 2 ARTICUL. BEARING GE40ES F62/40-28(22) -
2 64044 2 ELBOW FITTING 90° C40XS10-3/8 /8 -
3 A47640 2 HYDR. HOSE L=2050 2LW-04 -
4 A47041 2 PIVON PIN F40-90 -
5 72798 2 GREASE NIPPLE R 1/8" STRAIGHT -
6 72147 2 HEXAGONAL SCREW M 10*16 DIN 933 -
7 74531 2 SPACER NORDLOCK M10, PAIR -
8 64070 1 T FITTING S6XS10 -
9 64078 1 L-FITTING BODY R6XS10 -

10 64043 3 ELBOW FITTING 90° C6XS10 -
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A423466 With anti-slip valve

A445622 Trigger

65501

71680

A442149

Kulman säätö / Angle adjustment

HD-version

NRO OSAN NRO KPL NIMITYS
1 65038 1 SUUNTAVENTTIILI HI H DS 11/4    AVANT 600
2 64928 1 SUUNTAV.   HC-D3M/2 ORD.CODE 48534
3 A47448 1 VENTT.KIINNITYSTASO KP 
4 A42838 1 KORVAKE KP  
5 63690 3 NIVELVARSI ASAHI JAM 6
6 A41821 2 VIVUSTON TAPPI      
7 64068 2 KULMALIITIN 90 AST. G3/8" ULKOK + O-RENG  
8 64324 4 SUPISTIN G3/8" UK+ED-TIIVISTE
9 64041 1 PERUSLIITIN G3/8" ULKOK + ED
10 64078 1 L-LIITINRUNKO UNF 9/16" JIC SISÄKI 
11 64042 1 PERUSLIITIN G3/8" ULKOK + ED
12 74472 2 KUUSIOKOLORUUVI ZN M5X16
13 A41822 2 VIVUSTON MUTTERI M 6 
14 72317 8 KUUSIOMUTTERI ZN M6
15 63944 2 ALUSLEVYPARI  M8, NL8SP 
16 72132 3 KUUSIORUUVI ZN M8X25 
17 72150 3 KUUSIORUUVI ZN M10X25 
18 72321 3 KUUSIOMUTTERI ZN M10
19 64040 2 PERUSLIITIN G1/2" ULKOK + ED 
20 64058 2 PERUSLIITIN G1/2" ULKOK + ED 
21 64910 1 L-LIITINRUNKO G1/2" ULKOK + O-RENG 
22 64909 1 SUPISTIN TRTXS16-12
23 A47725 1 RISTIKAPPALE      
24 A47727 1 ZOOM-KÄYTTÖVIPU  
25 A48252 1 VIPU      
26 74761 3 NUPPI HYDR.VIPUUN HTK 1639 8 S
27 64303 1 L-LIITINRUNKO UNF 7/8" JIC SISÄKIE 
28 64045 1 KULMALIITIN 90 AST. G1/2" ULKOK + O-RENG  
29 64050 1 L-LIITINRUNKO UNF 3/4" JIC SISÄKIE  
30 64043 3 KULMALIITIN 90 AST. UNF 9/16" JIC SISÄKI
31 64070 1 T-KIERRELIITINRUNKO UNF 9/16" JIC SISÄKI 
32 64196 1 MITTAUSPIKALIITIN M16X2, G1/4 UK+HATTU
33 64059 3 PERUSLIITIN G1/4" ULKOK + ED
34 A47641 1 HYDR.LETKU L=1570 R2 AT-08
35 A48357 1 LISÄHYDR.VIPU KP  
36 A48070 1 LUKITUSHAHLO      
37 A48360 1 LUKITUSPALA  
38 74525 2 ALUSLEVY M 8 8,4*20*1,25 ZN
39 73962 1 ALUSLEVY ZN M8, JOUSI
40 72320 1 KUUSIOMUTTERI ZN M8 NYLOC
41 73100 2 KUUSIOKOLORUUVI ZN M8X30
42 72319 9 KUUSIOMUTTERI ZN M8
43 73122 5 ALUSLEVY ZN M8
44 73443 2 KUUSIORUUVI ZN M8X35
45 73121 3 ALUSLEVY ZN M10
46 74448 2 ALUSLEVY ZN M5
47 72110 2 KUUSIORUUVI ZN M5X16 
48 A410998 1 JOYSTICK KP  
49 A33332 1 SÄHKÖSARJA JOY-STICK  
50 A424994 1 JOHTOSARJA, SÄHKÖVENTTIILI 
51 A47729 1 HYDR.LETKU L=550 1LW -08
52 A47730 1 HYDR.LETKU L=600 2LW -06

A33932 VENTTIILI KP
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A33932 CONTROL VALVE, COMPLETE WITH EQUIPMENT

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A33932 CONTROL VALVE, COMPLETE WITH EQUIPMENT

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65038 1 CONTROL VALVE HDS 11/4 AVANT 600 24
2 64928 1 DIRECTIONAL VALVE HC-D3M/2 26

2.1 A431517 1 SEAL KIT CONTROL VALVE 64928 -
3 A47448 1 MOUNTING PLATE, CONTROL VALVE -
4 A42838 1 BRACKET, LINKAGE CONTROL LEVER -
5 63690 3 ROD END BEARING ASAHI JAM 6 -
6 A41821 2 PIN, CONTROL LEVERS -
7 64068 2 ELBOW FITTING 90 DEGR. C40XS12-3/8 /8 -
8 64324 4 REDUCER FITTING RI 3/8"-EDX 1/4" -
9 64041 1 BASIC FITTING F40XS10-3/8 /8 -

10 64078 1 L-FITTING BODY R6XS10 -
11 64042 1 BASIC FITTING F40XS12-3/8 /8 -
12 74472 2 HEXAGONAL HEAD SCREW M 5*16 DIN 912 ZN -
13 A41822 2 LEVERAGE NUT M 6 -
14 72317 8 HEXAGONAL NUT M6 DIN 934 -
15 63944 2 WASHER, PAIR, NORD-LOCK M8 -
16 72132 3 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
17 72150 3 HEXAGONAL SCREW M10*25 DIN 933 ZN -
18 72321 3 HEXAGONAL NUT M10 DIN 934 -
19 64040 2 BASIC FITTING F40XS10-1/2 /2 -
20 64058 2 BASIC FITTING F40XS12-1/2 -
21 64910 1 L FITTING R40XS16-1/2 -
22 64909 1 REDUCER FITTING TRTXS16-12 -
23 A47725 1 MOUNTING PIECE, CROSS, CONTROL LEVERS -
24 A47727 1 CONTROL LEVER, TELESCOPIC BOOM -
25 A48252 1 CONTROL LEVER -
26 74761 3 KNOB, CONTROL LEVER -
27 64303 1 L FITTING R6XS16 -
28 64045 1 ELBOW FITTING 90° C40XS12-1/2 /2 -
29 64050 1 L-FITTING BODY R6XS12 -
30 64043 3 ELBOW FITTING 90° C6XS10 -
31 64070 1 T FITTING S6XS10 -
32 64196 1 MANOMETER FITTING M16*2 -
33 64059 3 BASIC FITTING F40XS10-1/4 -
34 A47641 1 HYDR. HOSE L=1570 R2AT-08 JIC12-JIC12 90 -
35 A48357 1 CONTROL LEVER AUXILIARY HYDRAULICS -
36 A48070 1 LOCKING PLATE, CONTROL LEVER -
37 A48360 1 LOCKING PIECE -
38 74525 2 WASHER M8 8,4*20*1,25 ZN -
39 73962 1 WASHER M 8 DIN 127 -
40 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
41 73100 2 HEXAGONAL HEAD SCREW M8*30 DIN 912 2 -
42 72319 9 HEXAGONAL NUT M8 DIN 934 -
43 73122 5 WASHER M8 A8,4 DIN 125 ZN -
44 73443 2 HEXAGONAL SCREW M8*35 -
45 73121 3 WASHER M10 A10,5 DIN 125 ZN -
46 74448 2 WASHER M5 A5,3 DIN 125 ZN -
47 72110 2 HEX. SCREW M5*16 DIN 933 -
48 A410998 1 JOYSTICK 8 FUNCTIONS ASSEMBLY -

48.1 65406 1 PUSHBUTTON, RED, AUX. HYDR. JOYSTICK -
48.2 65407 1 PUSHBUTTON, BLUE, JOYSTICK, AUX. HYDR. -
48.3 65408 1 ROCKER SWITCH, BLACK, JOYSTICK -
49 A33332 1 WIRE HARNESS JOYSTICK 600 SERIES -
50 A424994 1 WIRE HARNESS SOLENOID VALVE 528-700 -
51 A47729 1 HYDR. HOSE L=550 1LW-08 JIC12-JIC12 90 -
52 A47730 1 HYDR. HOSE L=600 2LW-06 JIC12-JIC12 90DG -
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1                             Hydraulic outlet (rear)

Pump selector                  

NRO OSAN NRO KPL NIMITYS
1 A450758 1 Karalohko HDS 11, teleskooppi/takaulosotto
2 A450753 1 Karalohko HDS11, nostosylinteri
3 64276 2 SHOKKI-IMUVENTTIILI HDS10 SÄÄDETTÄVÄ
4 64710 1 Karalohko HDS11, kauhasylinteri
5 A450751 1 Päätylohko HDS11
6 A450750 1 Pääpainerajalohko HDS11,  200bar
7 A431043 1 Paineenrajoitusvent. HDS11/15 
8 64349 1 TIIVISTESARJA HDS10 VENTTIILILOHKOON
9 65524 1 VIPUKUPPI KIT HDS11 20070702D410
10 A451387 1 Karalohko HDS11, pumpun valinta

65038 SUUNTAVENTTIILI HI H DS 11/4    AVANT 600
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65038 CONTROL VALVE HDS 11/4 AVANT 600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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65038 CONTROL VALVE HDS 11/4 AVANT 600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A450758 1 VALVE SEGMENT TELESCOPE / REAR AUX. -
2 A450753 1 VALVE SEGMENT LIFT CYLINDER -
3 64276 2 SHOCK & ANTI-CAV. VALVE HDS10 ADJUSTABLE -
4 64710 1 VALVE SEGMENT, TILT, WITH SHOCK 500 SERI -
5 A450751 1 VALVE SEGMENT HDS11 END SEGMENT -
6 A450750 1 VALVE SEGMENT MAIN PRESSURE RELIEF -
7 A431043 1 PRESSURE RELIEF VALVE CARTRIDGE HDS11/15 -
8 64349 1 SEAL KIT, CONTROL VALVE SECTION HDS10/11 -
9 65524 1 LEVER MOUNTING BRACKET CONTR VALVE HDS11 -

10 A451387 1 VALVE SEGMENT PUMP SELECTION HDS11 -
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NRO OSAN NRO KPL NIMITYS
1 A450688 1 VENTTIILILOHKO, SYÖTTÖ HC-D3M
2 A450692 1 VENTTIILILOHKO, TANKKI HC-D3M
3 A450693 1 VENTTIILILOHKO, ULOSOTTO/ZOOM HC-D3M
4 A443891 1 KELA + PUTKI HC D3M VENTTIILIIN 64928
5 A430735 1 SUOJAKUMI, VIPU HC-D3M/TR-55/M-45
6 A431517 1 TIIVISTESARJA,  VENTTIILI 64928 

64928 SUUNTAV.   HC-D3M/2 ORD.CODE 48534
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64928 DIRECTIONAL VALVE HC-D3M/2

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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64928 DIRECTIONAL VALVE HC-D3M/2

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A450688 1 VALVE SECTION FEED CONTROL VALVE 64928 -
2 A450692 1 VALVE SECTION TANK LINE CONTROL VALVE -
3 A450693 1 VALVE SECTION AUX. HYDR. / TELEBOOM -
4 A443891 1 SOLENOID + TUBE CONTROL VALVE 64928 -
5 A430735 1 PROTECTIVE RUBBER CONTROL LEVER -
6 A431517 1 SEAL KIT CONTROL VALVE 64928 -
- A431517 1 SEAL KIT CONTROL VALVE 64928 -
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          A48998 STEERING COLUMN

18.5.2021
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A48998 STEERING COLUMN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A48998 STEERING COLUMN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412915 1 BRACKET, ORBITROL -
2 64178 1 CONTROL BLOCK M+S HKUS 80/5-140+PRDD80/7 -

2.1 A430819 1 HEXAGONAL HEAD SCREW M10*1*45 ORBITROL -
2.2 64611 1 SEAL KIT 41 5137 0130 M+S HKUS ORBITROL -
2.3 64612 1 SEAL KIT, PRIORITY VALVE / ORBITROL M+S -
3 65076 1 STEERING WHEEL "AVANT" F320 -

3.1 65131 1 CENTER CAP, STEERING WHEEL -
3.2 65576 1 KNOB, STEERING WHEEL, COBO 0034.1130 -
4 66233 1 STEERING WHEEL ROD M+S KK650 - I -
5 64045 1 ELBOW FITTING 90° C40XS12-1/2 /2 -
6 64044 1 ELBOW FITTING 90° C40XS10-3/8 /8 -
7 64041 2 BASIC FITTING F40XS10-3/8 /8 -
8 64058 1 BASIC FITTING F40XS12-1/2 -
9 74587 4 STUD M10* 35 DIN 939 -

10 72132 2 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
11 72321 8 HEXAGONAL NUT M10 DIN 934 -
12 72320 2 HEXAGONAL NUT M8 NYLOC DIN 985 -
13 73121 4 WASHER M10 A10,5 DIN 125 ZN -
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A424196 LETKUTUS, ORBITROL
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A424196 HYDR. HOSES ORBITROL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



30/162

14.8.2023

A424196 HYDR. HOSES ORBITROL

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A48210 1 HYDR. HOSE L=1110 -
2 A414362 2 HYDR. HOSE L=960 -
3 A434556 1 HYDR. HOSE L=500 -
4 A422617 1 HYDR. HOSE L=1240 -
5 64134 1 ELBOW FITTING 90 DEGR. C6XS12 -
6 73757 4 USIT COMPRESSION R1/4" -
7 64557 2 BANJO BOLT R 1/4" -
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      A49058 DRIVE PEDAL

15.7.2016

  

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A49058 DRIVE PEDAL, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A49058 DRIVE PEDAL, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 64922 1 HYDR. PEDAL BONDIOLI HPCF0G218SP00102-1 -
2 A47550 1 DRIVE PEDAL, LEFT -
3 A47551 1 DRIVE PEDAL, RIGHT -
4 A47247 1 BRACKET, DRIVE PEDAL -
5 64678 2 BASIC FITTING F40XS6-1/4" -
6 64793 2 BASIC FITTING F40XS6-1/8" -
7 72118 2 HEXAGONAL SCREW M6*20 DIN 933 -
8 72317 3 HEXAGONAL NUT M6 DIN 934 -
9 72319 2 HEXAGONAL NUT M8 DIN 934 -

10 74530 2 WASHER NORDLOCK NL6 -
11 63944 2 WASHER, PAIR, NORD-LOCK M8 -
12 73222 2 HEXAGONAL SCREW M8*40 DIN 933 -
13 72110 4 HEX. SCREW M5*16 DIN 933 -
14 74448 4 WASHER M5 A5,3 DIN 125 ZN -



1To drive pump pilot piston

1To drive pump pilot piston

6 To drive pump power limiter

7 To hydraulic manifold T4 port
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LETKUTUS AJOPOLJIN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A422190 HYDR. HOSES DRIVE PEDAL 700 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A422190 HYDR. HOSES DRIVE PEDAL 700 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A422164 2 HYDR. HOSE L=1240 -
2 A410274 1 HYDR. HOSE L=1120 -
3 A47643 1 HYDR. HOSE L=430 TYPE 087-3/16" JIC6- -
4 63879 1 CHECK VALVE 9N400S R1/4"-R1/4" -
5 64678 1 BASIC FITTING F40XS6-1/4" -
6 64060 1 CONNECTOR NIPPLE F64XS10-1/4 -
7 65587 1 ELBOW FITTING 45° UNF 7/16" JIC -
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NRO OSAN NRO KPL NIMITYS
1 A47768 1 KIINNITYSPANTA        
2 A436513 1 ÖLJYNJÄÄHDYTTIMEN KIINNIKE, SÄÄDETTÄVÄ
3 64934 1 ÖLJYNJÄÄHDYTINKENNO ASA A-2058-3-0-1
4 65568 1 JÄÄHDYTYSPUHALLIN  C OMEX F48-12E8002-17S
5 A413994 1 TARRA RELEET
6 64693 1 KULMALIITIN 90 AST. G3/4" ULKOK + O-RENG 
7 A47682 1 HYDR.LETKU L=290 1LW -10
8 A49182 1 IMULETKU D=20 L=570  
9 66427 1 LETKUKARA R3/4"UK - 20 MM L=56
10 73530 1 Letkunkiristin ZN, D22-D32
11 64157 1 ÄÄNIMERKKI 12VDC AV.31.0131
12 73039 4 KUUSIORUUVI ZN M8X16 
13 72130 2 KUUSIORUUVI ZN M8X20
14 73122 13 ALUSLEVY ZN M8
15 73443 2 KUUSIORUUVI ZN M8X35
16 72319 1 KUUSIOMUTTERI ZN M8
17 72133 1 KUUSIORUUVI ZN M8X30
18 A440802 2 RELEKISKO, MINI- JA MIKRORELEILLE
19 A413262 2 LATTIAN KOROKE F19/F10
20 A442641 2 NIPPUSIDE 7,6X390 MUSTA
21 A440983 1 TARRA, RELEKISKO

A413893 HYDR.ÖLJYN JÄÄHD. KP  
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A413893 HYDRAULIC OIL COOLER, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A413893 HYDRAULIC OIL COOLER, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47768 1 BRACKET, OIL COOLER, LOWER -
2 A436513 1 MOUNTING BRACKET OIL COOLER, ADJUSTABLE -
3 64934 1 OIL COOLER CELL ASA 350*350*45 -
4 65568 1 FAN, HYDRAULIC OIL COOLER COMEX F48- -
5 A413994 1 DECAL, RELAYS -
6 64693 1 ELBOW FITTING 90 DEGR. C40XS16-3/4" -
7 A47682 1 HYDR. HOSE L=280 1LW-10 JIC16-JIC16 90 -
8 A49182 1 INLET HOSE D=20 L=550 -
9 66427 1 HOSE BARB R3/4"UK - 20MM -

10 73530 1 HOSE CLAMP 22-32 MM -
11 64157 1 SIGNAL HORN COMPLETE -
12 73039 4 HEXAGONAL SCREW M 8*16 DIN 933 ZN -
13 72130 2 HEXAGONAL SCREW M8*20 -
14 73122 13 WASHER M8 A8,4 DIN 125 ZN -
15 73443 2 HEXAGONAL SCREW M8*35 -
16 72319 1 HEXAGONAL NUT M8 DIN 934 -
17 72133 1 HEXAGONAL SCREW M8*30 DIN 933 -
18 A440802 2 RELAY MOUNTING RAIL FOR MINI AND MICRO -
19 A413262 2 BUSHING F19/F10, FLOOR RAISING, 700 SERI -
20 A442641 2 CABLE TIE 7,6*390 M8 BLACK -
21 A440983 1 DECAL, RELAY MOUNTING RAIL -
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NRO OSAN NRO KPL NIMITYS
1 A444829 1 TAKARUNKO KP VAKIO 528-640
2 A21755 1 MOOTTORI KP  D1105 
3 A37581 1 HYDRAULIPUMPPUJEN  KOKOONPANO, OPTIDR. 
4 A413932 1 TANKKI KP  
5 A415984 1 PUNNITUSANTURI KP  
6 64141 1 PÄÄVIRTAKYTKIN MBERS-98700
7 64844 1 Käynnistysakku EB602 12V, 60Ah, 540A 
8 A428577 1 IMUYHDE KP LETKUT  
9 72326 2 Kuusiomutteri ZN M14
10 74690 2 Aluslevypari  M14, NL14

A425328 TAKARUNKO KP D1105 
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A425328 REAR CHASSIS 630 D1105 ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A425328 REAR CHASSIS 630 D1105 ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A444829 1 REAR CHASSIS ASSEMBLY 528-640 40
2 A21755 1 DIESEL ENGINE ASSEMBLY D1105 528/530 46
3 A37581 1 HYDRAULIC PUMPS ASSEMBLY 630 OPTIDRIVE 52
4 A413932 1 FUEL TANK, COMPLETE ASSEMBLY 56
5 A415984 1 LOAD SENSOR SYSTEM, COMPLETE ASSEMBLY 58
6 64141 1 BATTERY DISCONNECT SWITCH 28V/100A -

6.1 64394 1 KEY, BATTERY DISCONNECT SWITCH C-180216 -
7 64844 1 BATTERY 12V 60AH 430A 097 241*175*175 MM -
8 A428577 1 HYDRAULIC MANIFOLD WITH HOSES 630 OPTIDR 60
9 72326 2 HEXAGONAL NUT M14 DIN 934 -

10 74690 2 WASHER NORDLOCK M14 NL14 -
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NRO OSAN NRO KPL NIMITYS
1 A434401 1 TAKARUNKO/ETUOSA  KP
2 A37449 1 VALUKESKINIVEL KP , TAKARUNGON PUOLI 
3 A33331 1 TAKARUNKO KP  
4 72193 6 KUUSIORUUVI ZN M16x50 
5 72329 4 Kuusiomutteri ZN M16
6 74533 10 Aluslevypari  M16, NL16
7 A36909 1 TAKAPAINO 160KG, KOKOONPANO 
8 A451009 1 Takaluukku takarunkoon
9 74836 4 Lukkoruuvi ZN M8x20, 8.8
10 72320 4 Kuusiomutteri ZN M8 Nyloc
11 73122 4 ALUSLEVY ZN M8
12 A446658 1 Huoltoluukku, 1-osainen
13 73040 2 KUUSIORUUVI ZN M10x20 
14 74531 2 Aluslevypari  M10, NL10 
15 A442049 4 Ohjaus rajoitin
16 63944 4 Aluslevypari  M8, NL8SP 
17 74918 4 Kuusiokoloruuvi ZN M8x40
18 A437653 1 Akunkiinnike KP  
19 A429202 2 Kuusioruuvi ZN M8x25 

A444829 TAKARUNKO KP VAKIO 528-640
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A444829 REAR CHASSIS ASSEMBLY 528-640

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A444829 REAR CHASSIS ASSEMBLY 528-640

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A434401 1 REAR FRAME, FRONT PART ASSEMBLY -
2 A37449 1 ARTICULATION JOINT ASSEMBL REAR FRAME 42
3 A33331 1 BACK FRAME, REAR PART -
4 72193 6 HEXAGONAL SCREW M16* 50 DIN 933 -
5 72329 4 HEXAGONAL NUT M 16 DIN 934 -
6 74533 10 WASHER, PAIR, M16 NL16 NORDLOCK -
7 A36909 1 REAR WEIGHT (BUMPER) 160 KG, ASSEMBLY 44
8 A451009 1 SERVICE HATCH REAR FRAME 423/523 -
9 74836 4 CARRIAGE BOLT M8*20 -

10 72320 4 HEXAGONAL NUT M8 NYLOC DIN 985 -
11 73122 4 WASHER M8 A8,4 DIN 125 ZN -
12 A446658 1 SERVICE HATCH 400-700 SERIES -
13 73040 2 HEXAGONAL SCREW M10*20 DIN 933 ZN -
14 74531 2 SPACER NORDLOCK M10, PAIR -
15 A442049 4 STOP PLATE STEERING -
16 63944 4 WASHER, PAIR, NORD-LOCK M8 -
17 74918 4 HEXAGONAL HEAD SCREW M8*40 DIN 912 -
18 A437653 1 BRACKET, BATTERY 700-800 SER -
19 A429202 2 HEXAGONAL SERRATED SCREW M8*25 WITH FLAN -
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NRO OSAN NRO KPL NIMITYS
1 A444363 1 VALUKESKINIVEL KP
2 72798 1 Rasvanippa ZN R1/8"
3 A47043 2 TAPPI KP F40-63  
4 A47655 1 TAPPI KP F30-60  
5 74531 3 Aluslevypari  M10, NL10 
6 A437915 3 Kuusiokoloruuvi ZN M10x20
7 A48263 1 SOVITUSPRIKKA S=1MM    
8 A437018 14 Kuusiokoloruuvi M12x40
9 74532 14 Aluslevypari  M12, NL12

A37449  VALUKESKINIVEL KP , TAKARUNGON PUOLI   
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A37449 ARTICULATION JOINT ASSEMBL REAR FRAME

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A37449 ARTICULATION JOINT ASSEMBL REAR FRAME

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A444363 1 ARTICULATION JOINT CAST STEEL, ASSEMBLY -

1.1 64911 2 ARTICUL. BEARING GE40ES F62/40-28(22) -
2 72798 1 GREASE NIPPLE R 1/8" STRAIGHT -
3 A47043 2 PIVOT PIN F40-63 -
4 A47655 1 PIVOT PIN F30-60 -
5 74531 3 SPACER NORDLOCK M10, PAIR -
6 A437915 3 HEXAGONAL HEAD SCREW M10*20 10.9 2 -
7 A48263 1 SHIM RING S=1 MM, ARTICULATION JOINT -
8 A437018 14 HEXAGONAL HEAD SCREW M12*40 12.9 -
9 74532 14 WASHER NORDLOCK NL12 -
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OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A443369 1 TAKAPAINO 155KG    
2 A419683 1 ADAPTERI  
3 72196 4 KUUSIORUUVI ZN 

M16X70 
4 74533 6 Aluslevypari  M16, 

NL16
5 72329 2 Kuusiomutteri ZN M16
6 A423105 2 PURISTUSMUTTERI 

M16  37 MM / 8 DEG 

A36909  TAKAPAINO 160KG, KOKOONPANO   
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A36909 REAR WEIGHT (BUMPER) 160 KG, ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A36909 REAR WEIGHT (BUMPER) 160 KG, ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A443369 1 REAR WEIGHT (BUMPER) 155 KG 500/600 -
2 A419683 1 MOUNTING PLATE, BACK WEIGHT 29 KG -
3 72196 4 HEXAGONAL SCREW M16*70 -
4 74533 6 WASHER, PAIR, M16 NL16 NORDLOCK -
5 72329 2 HEXAGONAL NUT M 16 DIN 934 -
6 A423105 2 PRESS NUT M16 37 MM -
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© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A21755 DIESEL ENGINE ASSEMBLY D1105 528/530

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A21755 DIESEL ENGINE ASSEMBLY D1105 528/530

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 64964 1 DIESEL ENGINE D1105 WITHOUT RADIATOR 48
2 66450 1 FAN F380, 4 BLADE -
3 A423594 1 RADIATOR, ASSEMBLY D1105/V1505 50
4 64691 1 FLYWHEEL HOUSING EAK4984 S05 / 530+, 523 -
5 64690 1 COUPLING EAK4921 16/32 Z=13 PUMP SIDE -
6 A47252 1 MOUNTING BRACKET, ENGINE, REAR, 600/735 -
7 A415138 1 MOUNTING BRACKET, ENGINE, LEFT -
8 A415139 1 MOUNTING BRACKET, ENGINE, RIGHT -
9 64843 3 ENGINE MOUNT NOVIBRA RAB-3 -

10 A422269 1 SPACER PLATE 2MM -
11 A48001 1 EXHAUST PIPE, ENGINE SIDE -
12 64280 1 SEAL, EXHAUST PIPE, KUBOTA Z482/D722 -
13 A46003 1 EXHAUST PIPE, INNER -
14 A46004 1 EXHAUST PIPE, OUTER -
15 A46005 1 SPRING 3*41*140 NT 8,5 -
16 A46002 2 RING -
17 A35261 1 EXHAUST MUFFLER -
18 A48364 1 BRACKET, EXHAUST MUFFLER -
19 65598 1 EXHAUST TRIM, MUFFLER, CHROME FINISH -
20 74853 1 CLAMP, EXHAUST MUFFLER -
21 64923 1 AIR FILTER VIRGIS / V1505 -

21.1 A443820 1 FINGER SCREW M6*224 -
22 64925 2 CLAMP, AIR FILTER, VIRGIS CF05-12906 -
23 A413931 1 INLET HOSE D1105 -
24 A419286 1 SUCTION RESTRICTOR HOSE -
25 64338 2 HOSE CLAMP ABA 44-56 MM -
26 73926 1 HOSE CLAMP 40-60 MM -
27 65067 1 OVERFLOW TANK 1,30 L RADIATOR KUBOTA -
28 64920 1 WATER SEQUESTER, KIT, KUBOTA 16614-43001 -
29 64657 1 FUEL FILTER IN HOSE 12581-43012 D1105 -
30 64868 1 FUEL FILTER, KIT 16613-43001 -

30.1 64626 1 FUEL FILTER CARTRIDGE 15221-4308-0 -
31 64625 1 FUEL PUMP ELECTR. -
32 A420564 1 HAND THROTTLE CONTROL DEVICE WITH WIRE -

32.1 A47712 1 THROTTLE WIRE L=3000/2700 -
33 74415 1 SCREW NIPPLE 128.244 S&N 2.35.0000.208 -
34 A47999 1 BRACKET, GAS WIRE -
35 74689 2 HEXAGONAL HEAD SCREW M14* 50 DIN 912 ZN -
36 74690 2 WASHER NORDLOCK M14 NL14 -
37 72139 7 HEXAGONAL SCREW M 8*60 DIN 931 -
38 73962 12 WASHER M 8 DIN 127 -
39 71774 1 SPRING COTTER PIN 8*40 DIN 1481 -
40 74688 2 HEXAGONAL SCREW M10*1,25 -60 DIN 960 -
41 74531 21 SPACER NORDLOCK M10, PAIR -
42 74521 1 HEXAGONAL SCREW M8*80 -
43 72320 5 HEXAGONAL NUT M8 NYLOC DIN 985 -
44 74789 13 HEXAGONAL SCREW M10*1,25-20 -
45 72150 4 HEXAGONAL SCREW M10*25 DIN 933 ZN -
46 73042 3 HEX. SCREW M12*35 DIN 933 ZN -
47 74532 3 WASHER NORDLOCK NL12 -
48 73039 8 HEXAGONAL SCREW M 8*16 DIN 933 ZN -
49 63944 12 WASHER, PAIR, NORD-LOCK M8 -
50 72132 4 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
51 72133 1 HEXAGONAL SCREW M8*30 DIN 933 -
52 74505 2 HEXAGONAL SCREW M10*35 DIN 933 ZN -
53 73121 4 WASHER M10 A10,5 DIN 125 ZN -
54 72322 2 HEXAGONAL NUT M 10 NYLOC DIN 985 -
55 74582 3 CROSS-SLOT COUNTERSUNK HEAD SCREW M4*25 -
56 72313 3 HEXAGONAL NUT M4 DIN 985 NYLOC -
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NRO OSAN NRO KPL NIMITYS
1 A429581 1 KÄYNNISTINMOOTTORI D1105/V1505
2 65574 1 LATURI KUBOTA 60 A  19630-64001    (KIT)
3 64628 1 KIILAHIHNA LATURI 16282-9701-0  D1105
4 A443823 1 TERMOSTAATTI, 82 ASTETTA
5 A429739 1 TIIVISTE,  TERMOSTAATTI 
6 65245 1 PYSÄYTINSOLENOIDI   17208-60012
7 A444459 1 LÄMPÖKYTKIN 115C, R1/8"
8 A429578 1 VESIPUMPPU  D1105/V1505
9 A429625 1 TIIVISTE, VESIPUMPPU D1105/V1505
10 65135 1 RUISKUTUSPUMPP D1105 16030-5101-0 KUBOTA
11 64725 1 PAKOSARJA       KUBOTA D1105 16265-12312
12 64726 1 PAKOSARJAN TIIVISTE KUBOTA   16261-12350
13 64727 1 VAARNARUUVI KUBOTA  16241-91490
14 64728 1 MUTTERI KUBOTA      16271-92010

64964 POLTTOM EI JÄÄHD KUB OTA D1105-E2B (630)
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64964 DIESEL ENGINE D1105 WITHOUT RADIATOR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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64964 DIESEL ENGINE D1105 WITHOUT RADIATOR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A429581 1 STARTER MOTOR ASSEMBLY KUBOTA -
2 65574 1 ALTERNATOR KUBOTA 60A (KIT) -
3 64628 1 V-BELT 37,5" KUBOTA D1105 -
4 A443823 1 TEMPERATURE SWITCH 82°C KUBOTA D902 -
5 A429739 1 GASKET THERMOSTAT KUBOTA -
6 65245 1 STOP SOLENOID D1105 17208-60012 -
7 A444459 1 TEMPERATURE SWITCH 115° C KUBOTA -
8 A429578 1 WATER PUMP KUBOTA D1105/V1505 -
9 A429625 1 GASKET WATER PUMP D1105/V1505 -

10 65135 1 INJECTION PUMP KUBOTA D1105 -
11 64725 1 EXHAUST MANIF D1105 16265-12312 -
12 64726 1 GASKET EXHAUST MANIFOLD D1105 -
13 64727 1 STUD EXHAUST MANIFOLD KUBOTA -
14 64728 1 NUT EXHAUST MANIFOLD KUBOTA D1105 -
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A423594 JÄÄHDYTIN KP  D1105/V1505 
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A423594 RADIATOR, ASSEMBLY D1105/V1505

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A423594 RADIATOR, ASSEMBLY D1105/V1505

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A418169 1 RADIATOR 500/600 SERIES KUBOTA -

1.1 A436407 1 CAP, RADIATOR 0.9BAR -
2 A420011 1 WIND TUNNEL 630/635/R35 -
3 A420381 4 VIBRATION DAMPER RUBBER RADIATOR -
4 A421175 1 RADIATOR HOSE LOWER D1105/V1505 -
5 A47758 1 RADIATOR HOSE UPPER KUBOTA V1505 -
6 73809 4 HOSE CLAMP 32-44 MM -
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NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 66426 1 SÄÄTÖTILAV.PUMPPU M4          
2 64935 1 HYDR. PUMPPU   HPLPB          
3 74467 2 Kuusiokoloruuvi ZN          
4 74531 2 Aluslevypari          
5 66107 1 LETKUKARA          
6 66240 1 LETKUKARA          
7 66362 1 LETKUKARA     45AST          
8 64058 2 Perusliitin          
9 66427 1 LETKUKARA          
10 64346 1 Perusliitin          
11 64059 1 Perusliitin          
12 64196 2 MITTAUSPIKALIITIN          
13 64687 2 Kulmaliitin 90 ast.          

A37581  HYDRAULIPUMPPUJEN   KOKOONPANO, OPTIDR.

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

51/162

14.8.2023

A37581 HYDRAULIC PUMPS ASSEMBLY 630 OPTIDRIVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A37581 HYDRAULIC PUMPS ASSEMBLY 630 OPTIDRIVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 66426 1 VARIABLE DISPLACEMENT PUMP 600 SERIES 54

1.1 64807 1 PRESSURE FILTER, HYDR. B&P 539047001 -
1.2 66414 1 FASTENING BOLT PRESSURE FILTER BONDIOLI -
2 64935 1 HYDRAULIC PUMP B&P 8+6 CM3 -
3 74467 2 HEXAGONAL HEAD SCREW M10* 30 DIN 912 -
4 74531 2 SPACER NORDLOCK M10, PAIR -
5 66107 1 HOSE BARB R3/4"UK - 25 MM L=58 -
6 66240 1 HOSE BARB R1/2"UK-25 MM L=53,5 -
7 66362 1 HOSE BARB 45° R3/4"UK - 25MM -
8 64058 2 BASIC FITTING F40XS12-1/2 -
9 66427 1 HOSE BARB R3/4"UK - 20MM -

10 64346 1 BASIC FITTING F40XS10-1/8" -
11 64059 1 BASIC FITTING F40XS10-1/4 -
12 64196 2 MANOMETER FITTING M16*2 -
13 64687 2 ELBOW FITTING 90º C40XS6-1/4" -
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NRO OSAN NRO KPL NIMITYS
1 66426 1 SÄÄTÖTILAV.PUMPPU M4 PV28-26K237AR6BVWXR
2 A450995 1 Tiivistesarja, säätötilavuuspumppu M4PV28-26
3 66165 2 Pain.raj.patruuna, säätötilavuuspumppu M4PV, 370b
4 64807 1 SUODATIN BONDIOLI&PAVESI 539047001
5 66414 1 Kiinnityspultti,  PAINESUODATIN 
6 A442619 1 O-rengas d82,22x2,62
7 A451003 1 Painesuodattimen jalka, säätötilavuuspumppu
8 A451014 1 Tehonrajoitin (kaksisuuntainen), säätötilav.pumppu
9 A451016 1 Huuhtelulohko, säätötilav.pumppu M4PV58

66426 SÄÄTÖTILAV.PUMPPU M4 PV28-26K237AR6BVWXR
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66426 VARIABLE DISPLACEMENT PUMP 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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66426 VARIABLE DISPLACEMENT PUMP 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 66426 1 VARIABLE DISPLACEMENT PUMP 600 SERIES 54
2 A450995 1 SEAL KIT VARIABLE DISPL. PUMP -
3 66165 2 PRESSURE RELIEF CARTRIDGE 370BAR -
4 64807 1 PRESSURE FILTER, HYDR. B&P 539047001 -
5 66414 1 FASTENING BOLT PRESSURE FILTER BONDIOLI -
6 A442619 1 O-RING Ø 82,22X2,62 90 SH VARIABLE -
7 A451003 1 MOUNTING BRACKET PRESSURE FILTER -
8 A451014 1 POWER LIMITER 2-WAY VARIABLE DISPL. PUMP -
9 A451016 1 FLUSHING VALVE VARIABLE DISPL. PUMP -
- 64807 1 PRESSURE FILTER, HYDR. B&P 539047001 -
- 66414 1 FASTENING BOLT PRESSURE FILTER BONDIOLI -
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NRO OSAN NRO KPL NIMITYS
1 A413512 1 POLTTOAINETANKKI 30L  
2 64977 1 PA-MITTARIN ANTURI COBO 29-0535-0000
3 72322 2 KUUSIOMUTTERI ZN M10, NYLOC
4 73121 2 ALUSLEVY ZN M10
5 74774 2 O-RENGAS Ø10X3
6 A431880 1 POLTTOAINEKARA Ø7,9 POLTTOAINESÄILIÖ   
7 A43531 1 POLTTO-AINEKARA F7MM  
8 A413674 1 TANKINKANNAKE        
9 A47553 1 SALPA    
10 66313 1 POLTTOAINETANKIN KOR KKI 69500A00000F
11 75130 6 TORXRUUVI ZN 5X25 
12 A422526 1 VASTAVENTTIILI  POLTTOAINESÄILIÖN
13 A422532 1 POLTTOAINELETKU   L=350  

A413932  TANKKI KP    

55/162

14.8.2023

A413932 FUEL TANK, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A413932 FUEL TANK, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413512 1 FUEL TANK 30L , 2012- -
2 64977 1 SENSOR, FUEL GAUGE COBO -

2.1 A435545 1 SEAL RING FUEL SENSOR 72/48-5 -
3 72322 2 HEXAGONAL NUT M 10 NYLOC DIN 985 -
4 73121 2 WASHER M10 A10,5 DIN 125 ZN -
5 74774 2 O-RING NBR F 10*3 -
6 A431880 1 NIPPLE 7,9MM FUEL TANK -
7 A43531 1 NIPPLE F7MM -
8 A413674 1 BRACKET, FUEL TANK -
9 A47553 1 LATCH -

10 66313 1 FUEL TANK CAP -
11 75130 6 THREAD-FORMING SCREW M5*25 -
12 A422526 1 CHECK VALVE FUEL TANK -
13 A422532 1 FUEL HOSE L=350 -
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NRO OSAN NRO KPL NIMITYS
1 A47912 2 LISTA  
2 A47908 1 KYNSI    
3 A47909 1 KIINNIKE    
4 64504 1 MIKROKYTKIN OMRON V1 55-1C5 LYH RULLAVARS
5 72133 2 KUUSIORUUVI ZN M8x30
6 74576 6 Ristiuraruuvi ZN M3x16
7 72320 2 Kuusiomutteri ZN M8 Nyloc
8 74535 6 Kuusiomutteri ZN M3
9 74525 2 ALUSLEVY M 8 8,4*20*1,25 ZN
10 63944 2 Aluslevypari  M8, NL8SP 
11 72151 4 KUUSIORUUVI ZN M10x30 
12 74531 4 Aluslevypari  M10, NL10 
13 A417623 2 TASSU, KAPEA  
14 A417622 1 AISA, VASEN KAPEA  
15 A417621 1 AISA , OIKEA KAPEA  
16 A451560 1 Peltikiinnike, pistokeliitin
17 A450046 1 Kuusiomutteri ZN M8
18 A429201 1 Kuusioruuvi ZN M8x20 

A415984 Punnitusanturi kp
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A415984 LOAD SENSOR SYSTEM, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A415984 LOAD SENSOR SYSTEM, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47912 2 BAND -
2 A47908 1 CLAW -
3 A47909 1 BRACKET, MICROSWITCH -
4 64504 1 MICROSWITCH -
5 72133 2 HEXAGONAL SCREW M8*30 DIN 933 -
6 74576 6 PAN HEAD MACHINE SCREW M3*16 -
7 72320 2 HEXAGONAL NUT M8 NYLOC DIN 985 -
8 74535 6 HEXAGONAL NUT M3 -
9 74525 2 WASHER M8 8,4*20*1,25 ZN -

10 63944 2 WASHER, PAIR, NORD-LOCK M8 -
11 72151 4 HEXAGONAL SCREW M10*30 DIN 933 ZN -
12 74531 4 SPACER NORDLOCK M10, PAIR -
13 A417623 2 MOUNTING PLATE LOAD SENSOR SYSTEM -
14 A417622 1 BRACKET, LEFT, LOAD SENSOR SYSTEM -
15 A417621 1 BRACKET, RIGHT, LOAD SENSOR SYSTEM -
16 A451560 1 BRACKET CONNECTOR PLUG -
17 A450046 1 HEXAGONAL NUT M8 WITH FLANGE -
18 A429201 1 HEXAGONAL SERRATED SCREW M8*20 WITH FLAN -
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NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

Default
/KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A429660 1 TELINE          
2 A37587 1 IMUTUKKI KP          
3 66107 3 LETKUKARA          
4 74525 2 ALUSLEVY M 8          
5 72132 2 KUUSIORUUVI ZN          
6 72320 2 KUUSIOMUTTERI ZN          
7 73039 2 KUUSIORUUVI ZN          
8 64059 2 Perusliitin          
9 66428 1 LETKUKARA          
10 A47695 1 IMULETKU F53/F40 - 3          
11 66013 2 LETKUNKIRISTIN          
12 A427074 1 LETKU D25          
13 A427080 2 LETKU D25          
14 A427305 1 LETKU D19          
15 73530 2 LETKUNKIRISTIN  ABA          
16 73809 6 LETKUNKIRISTIN  ABA          

A428577  IMUYHDE KP  LETKUT A428577  IMUYHDE KP  LETKUT

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A428577 HYDRAULIC MANIFOLD WITH HOSES 630 OPTIDR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A428577 HYDRAULIC MANIFOLD WITH HOSES 630 OPTIDR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A429660 1 MOUNTING BRACKET HYDRAULIC MANIFOLD -
2 A37587 1 HYDRAULIC MANIFOLD ASSEMBLY 400-700 SER -
3 66107 3 HOSE BARB R3/4"UK - 25 MM L=58 -
4 74525 2 WASHER M8 8,4*20*1,25 ZN -
5 72132 2 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
6 72320 2 HEXAGONAL NUT M8 NYLOC DIN 985 -
7 73039 2 HEXAGONAL SCREW M 8*16 DIN 933 ZN -
8 64059 2 BASIC FITTING F40XS10-1/4 -
9 66428 1 HOSE BARB R1/2"UK - 20MM -

10 A47695 1 INLET HOSE F53/F40 - 300 -
11 66013 2 PIPE CLAMP POWER-FLEX S-048- -
12 A427074 1 INLET HOSE L=540 D25 -
13 A427080 2 INLET HOSE L=415 D25 -
14 A427305 1 INLET HOSE L=640 D19 -
15 73530 2 HOSE CLAMP 22-32 MM -
16 73809 6 HOSE CLAMP 32-44 MM -



9

7

4

81

6

2

3

5

10 13 12 11

A21587

14.4.2023

SAFETY FRAME, COMPLETE
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A21587 SAFETY FRAME, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A21587 SAFETY FRAME, COMPLETE ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47834 1 BAR, LEFT -
2 A47399 1 FLOOR PLATE -
3 A48069 1 SIDE PLATE -
4 A48246 1 SEAT BASE -
5 A48844 1 PANEL -
6 A47389 1 BAR, RIGHT -
7 66155 1 SEAT FULL SUSPENSION HEATER OPMANUAL BOX -

7.1 A435848 1 SEAT RAILS, PAIR -
7.2 65726 1 SEAT CUSHION, BLACK, WITH HEATER -
7.3 64816 1 ARMRESTS, PAIR, SUSPENSION SEAT ACC980 -
7.4 66375 1 SEAT BELT WITH MICROSWITCH -
8 A47531 1 EDGE PLATE -
9 A49119 1 ROPS FRAME WITH FOPS CANOPY, 600/700 SER 64

10 74767 2 RAISED COUNTERSUNK HEAD SCREW M6*20 -
11 74768 2 WASHER CONICAL M6 -
12 A452923 2 HEXAGONAL NUT M6 DIN 6923 -
13 A442639 2 CABLE TIE 7,6*390 M6 BLACK -
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NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A48905 1 TURVAKAAREN FOPS 
LEV

2 A48909 1 TURVAKAAREN  
KATTOLE

3 74532 16 Aluslevypari 
4 73322 8 KUUSIORUUVI ZN
5 72324 8 Kuusiomutteri ZN
6 71681 10 Korialuslevy ZN
7 72119 5 KUUSIORUUVI ZN
8 72318 5 Kuusiomutteri ZN
9 71685 12 Korialuslevy ZN
10 72320 6 KUUSIOMUTTERI ZN
11 72132 6 KUUSIORUUVI ZN
12 A33920 1 TURVAKAARI KORKEA

A49119  ROPS + FOPS TURVAKAA  RI 600 SRJ
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A49119 ROPS FRAME WITH FOPS CANOPY, 600/700 SER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A49119 ROPS FRAME WITH FOPS CANOPY, 600/700 SER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A48905 1 FOPS CANOPY PLATE 500/600/700 -
2 A48909 1 CANOPY, SHORT, POLYCARBONATE (WITH FOPS) -
3 74532 16 WASHER NORDLOCK NL12 -
4 73322 8 HEXAGONAL SCREW M12*40 DIN 931 -
5 72324 8 HEXAGONAL NUT M 12 NYLOC DIN 985 -
6 71681 10 WASHER M6 DIN 440 -
7 72119 5 HEXAGONAL SCREW M6*25 DIN 933 ZN -
8 72318 5 HEXAGONAL NUT M 6 DIN 985 NYLOC -
9 71685 12 WASHER M8 R9 DIN 440 ZN -

10 72320 6 HEXAGONAL NUT M8 NYLOC DIN 985 -
11 72132 6 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
12 A33920 1 ROPS FRAME 1090 MM 600/700 SERIES -
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M12 8.8
Kiristysmomentti
Tightening torque

91Nm
Kierrelukite

Threadlocking compund

OIKEA ETUMOOTTORI
Right front drivemotor

OIKEA TAKAMOOTTORI
Right rear drivemotor

VASEN TAKAMOOTTORI
Left rear drivemotor

VASEN ETUMOOTTORI
Left front drivemotor

NRO OSAN NRO KPL NIMITYS
1 65670 2 HYDR.MOOTTORI M SE022123R021120YDJMP  
2 65671 2 HYDR.MOOTTORI B M SE022123F031120YDJMP  
3 74846 40 Kuusiokoloruuvi ZN M12x30
4 74532 40 Aluslevypari  M12, NL12

A445009 HYDR.MOOTTORI KP 398cm3

65/162

14.8.2023

A445009 HYDRAULIC MOTOR ASSEMBLY 398 CCM POCLAIN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A445009 HYDRAULIC MOTOR ASSEMBLY 398 CCM POCLAIN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65670 2 HYDRAULIC MOTOR MSE02 398CCM 68
2 65671 2 HYDRAULIC MOTOR B MSE02 398CCM W. BRAKE 70
3 74846 40 HEXAGONAL HEAD SCREW M12*30 DIN912 -
4 74532 40 WASHER NORDLOCK NL12 -
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NRO OSAN NRO KPL NIMITYS
1 65670 1 HYDR.MOOTTORI M SE022123R021120YDJMP  
2 74866 1 PYÖRÄNMUTTERI AV22 M14*1,5   003034542Q
3 75143 1 PYÖRÄNPULTTI M14X1,5 L=45
4 A452731 1 KARTIORULLALAAKERI
5 A452732 1 KARTIORULLALAAKERI
6 A448105 1 TIIVISTESARJA, POCLAIN 65666, 65667, 65670, 66011
7 A448120 1 TIIVISTESARJA, POCLAIN 65666, 65667, 65668, 65669
8 A448122 1 TIIVISTESARJA, POCLAIN 65666, 65667, 65668, 65669

65670 HYDR.MOOTTORI M SE022123R021120YDJMP  

67/162

14.8.2023

65670 HYDRAULIC MOTOR MSE02 398CCM

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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65670 HYDRAULIC MOTOR MSE02 398CCM

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65670 1 HYDRAULIC MOTOR MSE02 398CCM 68
2 74866 1 WHEEL NUT M14*1.5 AV22 POCLAIN -
3 75143 1 WHEEL BOLT M14*1.5-45 12.9 POCLAIN -
4 A452731 1 CONICAL ROLLER BEARING 31308-C1 POCLAIN -
5 A452732 1 CONICAL ROLLER BEARING 33110-C1 POCLAIN -
6 A448105 1 SEAL KIT COMPLETE POCLAIN HYDR. MOTOR -
7 A448120 1 SEAL KIT POCLAIN REPAIR KIT HYDR. MOTOR -
8 A448122 1 SEAL KIT POCLAIN OPENING KIT HYDR. MOTOR -
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NRO OSAN NRO KPL NIMITYS
1 65671 1 HYDR.MOOTTORI B M SE022123F031120YDJMP  
2 74866 1 PYÖRÄNMUTTERI AV22 M14*1,5   003034542Q
3 75143 1 PYÖRÄNPULTTI M14X1,5 L=45
4 A449527 1 KUUSIOKOLORUUVI M10X40, MUSTA
5 A452731 1 KARTIORULLALAAKERI
6 A452732 1 KARTIORULLALAAKERI
7 A448123 1 TIIVISTESARJA, POCLAIN, 65668, 65669, 65671, 66012
8 A448120 1 TIIVISTESARJA, POCLAIN 65666, 65667, 65668, 65669
9 A448122 1 TIIVISTESARJA, POCLAIN 65666, 65667, 65668, 65669

65671 HYDR.MOOTTORI B M SE022123F031120YDJMP  
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14.8.2023

65671 HYDRAULIC MOTOR B MSE02 398CCM W. BRAKE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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65671 HYDRAULIC MOTOR B MSE02 398CCM W. BRAKE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65671 1 HYDRAULIC MOTOR B MSE02 398CCM W. BRAKE 70
2 74866 1 WHEEL NUT M14*1.5 AV22 POCLAIN -
3 75143 1 WHEEL BOLT M14*1.5-45 12.9 POCLAIN -
4 A449527 1 HEXAGONAL HEAD SCREW M10*40 12.9 DIN 912 -
5 A452731 1 CONICAL ROLLER BEARING 31308-C1 POCLAIN -
6 A452732 1 CONICAL ROLLER BEARING 33110-C1 POCLAIN -
7 A448123 1 SEAL KIT COMPLETE POCLAIN HYDR. MOTOR -
8 A448120 1 SEAL KIT POCLAIN REPAIR KIT HYDR. MOTOR -
9 A448122 1 SEAL KIT POCLAIN OPENING KIT HYDR. MOTOR -
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NRO
REF
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OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 65070 1 KAAPELI,AKKU, PUNAI
2 A21719 1 SÄHKÖSARJA
3 74572 5 PUTKENKANNATIN
4 65071 1 KAAPELI,AKKU, 

MUSTA
5 74548 1 Nippuside
6 A420907 1 KAAPELI,AKKU, 

MUSTA 
7 66266 2 TYÖVALAISIN    COBO
8 74781 4 KUUSIOMUTTERI ZN
9 74497 1 KUUSIORUUVI ZN
10 A425379 1 Pääsulakkeen 

kanneke
11 74913 3 Lukkoruuvi ZN

A428574  Sähkö kokoonpano,   pääjohtosarja
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A428574 ELECTRICS ASSEMBLY 528/530/600 OPTIDRI

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A428574 ELECTRICS ASSEMBLY 528/530/600 OPTIDRI

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65070 1 CABLE, BATTERY, RED, L=400 -
2* A21719 1 WIRE HARNESS 500-700 SERIES From XXXXX1927 -
2** A21410 1 WIRE HARNESS, 400-700 SERIES Before XXXXX1927 -
3 74572 5 PIPE CLAMP F19 MM -
4 65071 1 CABLE, BATTERY, BLACK, L=280 -
5 74548 1 CABLE TIE 4,8*186 BLACK -
6 A420907 1 BATTERY CABLE, BLACK, L=650 -
7 66266 2 WORK LIGHT LED 1000 LUMEN 12V/8W -
8 74781 4 HEXAGONAL NUT M6 WITH FLANGE -
9 74497 1 HEXAGONAL SCREW M6* 40 DIN 931 -

10 A425379 1 MOUNTING BRACKET MAIN FUSE -
11 74913 3 CARRIAGE BOLT M6*20 DIN603 -
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NRO OSAN NRO KPL NIMITYS
1 A423592 1 MITTARIPANEELIN  POHJA ÖLJYNLÄMPÖ-
2 65122 1 POLTTOAINEMITTARI UNIDECK 06100077
3 65123 1 KIERROSLUK/TUNTIMITT ARI UNIDECK 07400021
4 64074 1 PAINOKYTKIN, F22,5 MERIT 201700
5 64602 4 Vipukytkin  (SPST) ON-OFF 2-nap
6 66156 1 VIRTALUKKO AVANT COBO 14.0477.1000
7 A440326 1 Summeri Ø28,5/45 -H47 
8 A430775 1 Lämpömittari,  vesi ja hydrauliöljy
9 A425304 1 VAROITUSVALOT  MOOTTORILLE
10 A425315 1 VAROITUSVALOT   KUORMAIMELLE

A423593 MITTARIPANEELI KP ÖLJYNLÄMPÖMITTARILLA
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14.8.2023

A423593 DASHBOARD ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A423593 DASHBOARD ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A423592 1 MOUNTING PLATE INDICATORS&GAUGES WITH OI -
2 65122 1 FUEL GAUGE -
3 65123 1 HOUR METER/TACHOMETER 500/600 SERIES -
4 64074 1 PUSH BUTTON F22,5 SIGNAL HORN -
5 64602 4 ROCKER SWITCH ON-OFF 2-POLE 250VAC/10A -
6 66156 1 IGNITION SWITCH 12V/30A/60A IP65 COBO -

6.1 64214 1 IGNITION KEY -
7 A440326 1 ALARM BEEPER D28,5/D45 -H47 -
8 A430775 1 THERMOMETER WATER/HYDRAULIC OIL -
9 A425304 1 INDICATOR LIGHTS DIESEL ENGINE KOHLER -

10 A425315 1 INDICATOR LIGHTS E SERIES -
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3 Huom!Jos kuormaaja on varustettu L-ohjaamolla (A21592), käytä A416315
Note! If loader is equipped with L cabin (A21592), use A416315
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A412776

Loaders manufactured before 2020:

 
Can be replaced
with 10  and 13  

NRO OSAN NRO KPL NIMITYS
1 A47719 1 PANEELI,ABS MITTARI AVANT 500-700 ROPS 
2 A415754 1 ETULOKASUOJA , OIKEA  
3 A415759 1 SUOJA , VASEN  
4 A412791 1 RITILÄ
5 A47756 3 KULMAKIINNIKE 90AST.            
6 A47677 1 KULMAKIINNIKE 110AST .       
7 A415764 1 PROFIILIKANNAKE  , OIKEA   
8 A415765 1 PROFIILIKANNAKE  , VASEN   
9 64941 1 SORMIRUUVI RIHLATTU R3015RM620S
10 A412817 1 SUOJA , KESKI  HYTTI JA ROPS 
11 A47656 1 SUOJA    
12 A48000 1 HUOLTOLUUKKU            
13 A435254 1 KANSI    ETUMOOTTORIT   
14 A434360 1 MUKITELINE , VASEN
15 A48251 1 KYNÄTELINE  
16 A431510 1 MUKITELINE, OIKEA  
17 A414801 1 REUNALEVY        
18 A416174 1 KAULUS , LYHYT    
19 A416780 1 PELTISUOJA,  ETURUNKO  

A35734  Suoja kp,  ETURUNKO   
ABS, ROPS
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A35734 COVER PLATES, FRONT, KIT, 500/600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



ABS, ROPS
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A35734 COVER PLATES, FRONT, KIT, 500/600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47719 1 PANEL, ABS -
2 A415754 1 COVER PLATE, FRONT RIGHT, 500/600 -
3 A415759 1 COVER PLATE, FRONT LEFT, 500/600 -
4 A412791 1 NET -
5 A47756 3 ANGLE BRACKET 90º -
6 A47677 1 BRACKET 110 DEGR, 600 SERIES COVER PLATE -
7 A415764 1 BRACKET, FRONT RIGHT, COVER PLATE -
8 A415765 1 BRACKET, FRONT LEFT, COVER PLATE -
9 64941 1 FINGER SCREW M6*20 R3015RM620S -

10 A412817 1 COVER PLATE, CENTER -
11 A47656 1 COVER -
12 A48000 1 LID -
13 A435254 1 COVER DRIVE MOTORS FRONT -
14 A434360 1 CUP HOLDER, LEFT -
15 A48251 1 PEN HOLDER -
16 A431510 1 CUP HOLDER, RIGHT -
17 A414801 1 EDGE PLATE -
18 A416174 1 RING, SHORT -
19 A416780 1 COVER PLATE, OPENING ROPS FRAME -



15

16

14

10

9

7
8

2

18

17

A415523  Can be replaced
with 16   and 10   

Loaders manufactured before 2020:

NRO OSAN NRO KPL NIMITYS
1 A47719 1 PANEELI,ABS MITTARI AVANT 500-700 ROPS 
2 A412791 1 RITILÄ
3 A47756 3 KULMAKIINNIKE 90AST.            
4 A47677 1 KULMAKIINNIKE 110AST .       
5 A415764 1 PROFIILIKANNAKE  , OIKEA   
6 A415765 1 PROFIILIKANNAKE  , VASEN   
7 64941 1 SORMIRUUVI RIHLATTU R3015RM620S
8 A47656 1 SUOJA    
9 A48000 1 HUOLTOLUUKKU            
10 A435254 1 KANSI    ETUMOOTTORIT   
11 A48251 1 KYNÄTELINE  
12 A414801 1 REUNALEVY        
13 A416174 1 KAULUS , LYHYT    
14 A416206 1 ETULOKASUOJA , O. HD POLYKARBONAATTI 
15 A416212 1 ETUSUOJA , VASEN, HD POLYKARBONAATTI 
16 A415532 1 SUOJA , KESKI  HYTTI JA ROPS 
17 A434360 1 MUKITELINE , VASEN
18 A431510 1 MUKITELINE, OIKEA  

A35953 SUOJA KP HD/POLYKARBONAATTI 
PC/HD, optional extra

77/162

14.8.2023

A35953 COVER PLATES HD, KIT,FRONT FRAME 500-600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



PC/HD, optional extra

78/162

14.8.2023

A35953 COVER PLATES HD, KIT,FRONT FRAME 500-600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47719 1 PANEL, ABS -
2 A412791 1 NET -
3 A47756 3 ANGLE BRACKET 90º -
4 A47677 1 BRACKET 110 DEGR, 600 SERIES COVER PLATE -
5 A415764 1 BRACKET, FRONT RIGHT, COVER PLATE -
6 A415765 1 BRACKET, FRONT LEFT, COVER PLATE -
7 64941 1 FINGER SCREW M6*20 R3015RM620S -
8 A47656 1 COVER -
9 A48000 1 LID -

10 A435254 1 COVER DRIVE MOTORS FRONT -
11 A48251 1 PEN HOLDER -
12 A414801 1 EDGE PLATE -
13 A416174 1 RING, SHORT -
14 A416206 1 COVER PLATE HD POLYCARB FRONT RIGHT -
15 A416212 1 COVER PLATE, HD, FRONT LEFT, 500/600 -
16 A415532 1 COVER PLATE HD POLYCARB FRONT CENTER -
17 A434360 1 CUP HOLDER, LEFT -
18 A431510 1 CUP HOLDER, RIGHT -
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NRO OSAN NRO KPL NIMITYS
1 A413928 1 TAKAVERKKO KP  
2 A413485 1 SANKA        
3 A413720 1 PYSTYPALKKI , OIKEA    
4 A413940 1 PYSTYPALKKI KP,VASEN  
5 A413826 1 REUNALEVY , ALA        
6 A413954 1 YHDYSPALKKI KP,VASEN  
7 A413955 1 YHDYSPALKKI KP,OIKEA  
8 A413871 1 LÄMPÖSUOJA        
9 A414512 1 YLÄPALKKI KP  
10 A415032 1 SIVUKANNAKE , OIKEA    
11 A414849 1 SIVUKANNAKE , VASEN        
12 A35304 1 SUOJA KP LOKARITON VERSIO 
13 A36682 1 OHJAIN        
14 A413975 1 TAKAPANEELI    
15 74807 4 PELTIMUTTERI ZN M6 0.5-4.0MM LEVYLLE

A35958 SUOJA KP  

79/162

14.8.2023

A35958 MOUNTING BRACKETS, COVER PLATES, REAR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



80/162

14.8.2023

A35958 MOUNTING BRACKETS, COVER PLATES, REAR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413928 1 REAR GRILLE -
2 A413485 1 BRACKET -
3 A413720 1 BEAM, VERTICAL, RIGHT -
4 A413940 1 BEAM, VERTICAL, LEFT -
5 A413826 1 EDGE PLATE, LOWER -
6 A413954 1 CONNECTING BEAM, LEFT -
7 A413955 1 CONNECTING BEAM, RIGHT -
8 A413871 1 HEAT SHIELD -
9 A414512 1 UPPER BEAM -

10 A415032 1 BRACKET, RIGHT SIDE -
11 A414849 1 BRACKET, LEFT SIDE -
12* A35304 1 COVER PLATES, REAR, NO MUDGUADRS ABS 82
12** A35237 1 COVER PLATES, REAR, WITH MUDGUARDS ABS, mudguards, optional extra 84
12*** A35659 1 COVER PLATES HD, REAR, 528-635 NO MUDGUA PC/HD, optional extra 86
12**** A35660 1 COVER PLATES HD, REAR, 528-635 W MUDGUAR PC/HD, mudguards, optional extra 88

13 A36682 1 MOUNTING PLATE REAR COVER PLATES -
14 A413975 1 REAR PANEL -
15 74807 4 SPEED NUT M6, FOR 0.5-4.0 MM PLATE -
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A35304

26.3.2018

   

      528-640

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

ABS

81/162

14.8.2023

A35304 COVER PLATES, REAR, NO MUDGUADRS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



ABS

82/162

14.8.2023

A35304 COVER PLATES, REAR, NO MUDGUADRS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413841 1 COVER PLATE, ENGINE, 528/600, MODEL 2012 -
2 A413859 1 COVER PLATE,CENTER, 528/600 2012- -
3 A413851 1 COVER PLATE, REAR, LEFT, 528/600 2012- -
4 A413888 1 COVER PLATE REAR RIGHT, 528/600 2012- -
5 65085 2 LATCH -
6 A413916 1 NET -
7 A414701 1 COVER PLATE, REAR, CENTER, UPPER -
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Alkaen/From/Från/Von   xxxxx1210- NRO OSAN NRO KPL NIMITYS
1 A413841 1 SUOJA , TAKA , YLÄ  
2 A413859 1 SUOJA , TAKA ,KESKI  
3 A413921 1 SUOJA , TAKA , VASEN   LOKARIVERSIO 
4 A413922 1 SUOJA , TAKA , OIKEA   LOKARIVERSIO 
5 65085 2 PAINOSALPA  SOUTHCO C2-32-105-3 MUSTA
6 A413916 1 VERKKO, YLÄ    
7 A413942 1 LOKASUOJA , TAKA ,  VASEN 
8 A413944 1 LOKASUOJA , TAKA ,  OIKEA 
9 A414701 1 SUOJA , TAKA ,KESKI ,YLÄ 

A35237 SUOJA KP     LOKARIVERSIO 
ABS, mudguards, optional extra

83/162

14.8.2023

A35237 COVER PLATES, REAR, WITH MUDGUARDS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



ABS, mudguards, optional extra

84/162

14.8.2023

A35237 COVER PLATES, REAR, WITH MUDGUARDS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413841 1 COVER PLATE, ENGINE, 528/600, MODEL 2012 -
2 A413859 1 COVER PLATE,CENTER, 528/600 2012- -
3 A413921 1 COVER PLATE, REAR, LEFT, WHEN MUDGUARDS -
4 A413922 1 COVER PLATE, REAR, RIGHT, WHEN MUDGUARDS -
5 65085 2 LATCH -
6 A413916 1 NET -
7 A413942 1 MUDGUARD, REAR, LEFT -
8 A413944 1 MUDGUARD, REAR, RIGHT -
9 A414701 1 COVER PLATE, REAR, CENTER, UPPER -
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A35659

3.4.2018

1/2

ILMAN LOKAREITASUOJA KP, TAKA

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

PC/HD, optional extra

85/162

14.8.2023

A35659 COVER PLATES HD, REAR, 528-635 NO MUDGUA

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



PC/HD, optional extra

86/162

14.8.2023

A35659 COVER PLATES HD, REAR, 528-635 NO MUDGUA

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413859 1 COVER PLATE,CENTER, 528/600 2012- -
2 A414701 1 COVER PLATE, REAR, CENTER, UPPER -
3 65085 2 LATCH -
4 A413916 1 NET -
5 A415279 1 COVER PLATE HD POLYCARB REAR LEFT, -
6 A415280 1 COVER PLATE HD POLYCARB REAR RIGHT -
7 A415281 1 COVER PLATE ENGINE, HD POLYCARB 528-600 -
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A35660

3.4.2018

1/2

LOKAREILLASUOJA KP, TAKA

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

PC/HD, mudguards, optional extra

87/162

14.8.2023

A35660 COVER PLATES HD, REAR, 528-635 W MUDGUAR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



PC/HD, mudguards, optional extra

88/162

14.8.2023

A35660 COVER PLATES HD, REAR, 528-635 W MUDGUAR

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A413859 1 COVER PLATE,CENTER, 528/600 2012- -
2 A414701 1 COVER PLATE, REAR, CENTER, UPPER -
3 65085 2 LATCH -
4 A413916 1 NET -
5 A415281 1 COVER PLATE ENGINE, HD POLYCARB 528-600 -
6 A413942 1 MUDGUARD, REAR, LEFT -
7 A413944 1 MUDGUARD, REAR, RIGHT -
8 A415283 1 COVER PLATE HD REAR LEFT, WHEN MUDGUARDS -
9 A415284 1 COVER PLATE HD REAR RIGHT, WHEN MUDGUARD -
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NRO OSAN NRO KPL NIMITYS
1 A454024 1 HYDRAULILOHKO, LUISTONESTO, SAE-LAIPPA
2 A454023 1 HYDRAULILOHKO, VÄLIPIIRI + X-LOCK, 1-NOP.
3 A421825 1 BANJOPULTTI  ,LOHKON KIINNITYS 
4 75112 2 O-RENGAS  Ø32,99X2,62
5 A449892 8 PERUSLIITIN, RUNKO S16, G1/2" ULKOK.
6 64059 2 PERUSLIITIN G1/4" ULKOK + ED
7 64043 1 KULMALIITIN 90 AST. UNF 9/16" JIC SISÄKI
8 64078 2 L-LIITINRUNKO UNF 9/16" JIC SISÄKI 
9 64041 5 PERUSLIITIN G3/8" ULKOK + ED
10 64232 1 LIITINHATTU FNTXS10
11 64040 1 PERUSLIITIN G1/2" ULKOK + ED 
12 64070 1 T-KIERRELIITINRUNKO UNF 9/16" JIC SISÄKI 
13 66361 1 LETKUKARA     45AST R3/4"UK - 20 MM
14 A410165 2 HYDR.LETKU L=300, 280 BAR, 04/16"
15 A429297 1 HYDR.LETKU L=250 225B04
16 A410094 2 HYDR.LETKU L=350, 280BAR, 04/16"
17 A422996 1 HYDR.LETKU L=1130  225B 06 JIC6 90JIC6
18 A410093 1 HYDR.LETKU L=1200, 280 BAR, 04/16"
19 A428535 2 HYDR.LETKU L=350, 280BAR, 04/16"
20 A451433 1 HYDR.LETKU L=1330 420 BAR 08/16"
21 A451432 1 HYDR.LETKU L=1660 420 BAR 08/16"
22 A451297 1 HYDR.LETKU L=330 420 BAR 08/16"
23 A451295 1 HYDR.LETKU L=630 420 BAR 08/16"
24 A451435 2 HYDR.LETKU L=1020 420 BAR 08/16"
25 A451302 2 HYDR.LETKU L=620 420 BAR 08/16"
26 75141 8 KUUSIOKOLORUUVI M10*110 DIN 912 12.9
27 A434424 8 LUKITUSALUSLEVY ZN M10, 3/8"
28 A37332 1 LOHKON ASENNUSTARV.  AJONVAPAUTUSLOHKO   

A451431  LETKUTUS, AJO, DKOS LUISTONESTOLLA  
DKOS fittings from 2022 week 26

89/162

14.8.2023

A451431 HYDR. HOSES DRIVE 500-600 SERIES 1-SPEED

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



DKOS fittings from 2022 week 26

90/162

14.8.2023

A451431 HYDR. HOSES DRIVE 500-600 SERIES 1-SPEED

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A454024 1 HYDRAULIC MANIFOLD ANTI SLIP VALVE DKOS fittings from 2022 week 26 96
2 A454023 1 HYDRAULIC MANIFOLD 1-SPEED DRIVE RELEASE DKOS fittings from 2022 week 26 98
3 A421825 1 BANJO BOLT, HYDR. MANIFOLD -
4 75112 2 O-RING NBR F 32,99*2,62 90SH -
5 A449892 8 BASIC FITTING G1/2" M24*1,5 -
6 64059 2 BASIC FITTING F40XS10-1/4 -
7 64043 1 ELBOW FITTING 90° C6XS10 -
8 64078 2 L-FITTING BODY R6XS10 -
9 64041 5 BASIC FITTING F40XS10-3/8 /8 -

10 64232 1 FITTING HEAD FNTXS10 -
11 64040 1 BASIC FITTING F40XS10-1/2 /2 -
12 64070 1 T FITTING S6XS10 -
13 66361 1 HOSE BARB 45° R3/4"UK - 20MM -
14 A410165 2 HYDR. HOSE L=300 -
15 A429297 1 HYDR. HOSE L=250 -
16 A410094 2 HYDR. HOSE L=350 -
17 A422996 1 HYDR. HOSE L=1130 -
18 A410093 1 HYDR. HOSE L=1200 -
19 A428535 2 HYDR. HOSE L=350 -
20 A451433 1 HYDR. HOSE L=1330 -
21 A451432 1 HYDR. HOSE L=1660 -
22 A451297 1 HYDR. HOSE L=330 -
23 A451295 1 HYDR. HOSE L=630 -
24 A451435 2 HYDR. HOSE L=1020 -
25 A451302 2 HYDR. HOSE L=620 -
26 75141 8 HEXAGONAL HEAD SCREW M10*110 DIN912 12.9 -
27 A434424 8 SAFETY WASHER M10 3/8" -
28 A37332 1 MOUNTING PLATE HYDRAULIC MANIFOLD, ASSEM -
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Hose
Loader model Item

520/523 A433174
528/630 A427861

635 A429772

NRO OSAN NRO KPL NIMITYS
1 A421618 1 HYDRAULILOHKO,  JAKOKAPPALE, SAE-L. 
2 A421616 1 HYDRAULILOHKO,  AJONVAPAUTUS, 1-NOP.  
3 A421825 1 BANJOPULTTI  ,LOHKON KIINNITYS 
4 75112 2 O-RENGAS  Ø32,99X2,62
5 66347 8 PERUSLIITIN EO-3 GE16P3REDOMDCF
6 64059 2 PERUSLIITIN G1/4" ULKOK + ED
7 64043 2 KULMALIITIN 90 AST. UNF 9/16" JIC SISÄKI
8 64078 1 L-LIITINRUNKO UNF 9/16" JIC SISÄKI 
9 64041 4 PERUSLIITIN G3/8" ULKOK + ED
10 64232 1 LIITINHATTU FNTXS10
11 64040 1 PERUSLIITIN G1/2" ULKOK + ED 
12 64070 1 T-KIERRELIITINRUNKO UNF 9/16" JIC SISÄKI 
13 66361 1 LETKUKARA     45AST R3/4"UK - 20 MM
14 A410165 2 HYDR.LETKU L=300 280B04 JIC10 90JIC10
15 A410094 1 HYDR.LETKU L=350 280B04 JIC10 90JIC10
16 A422996 1 HYDR.LETKU L=1130  225B 06 JIC6 90JIC6
17 A410093 1 HYDR.LETKU L=1200 280B04 JIC10 90JIC10
18 A428535 2 HYDR.LETKU L=350, 280BAR, 04/16"
19 A421747 1 HYDR.LETKU L=1640  420B08 EO3 90 EO3 00
20 A421296 1 HYDR.LETKU L=300  420B08 EO3 45 EO3 00
21 A421955 1 HYDR.LETKU L=630  420B08 EO3 90 EO3 00
22 A427861 1 HYDR.LETKU L=1310 420B08 EO3 45 EO3 00
23 A421749 2 HYDR.LETKU L=620  420B08 EO3 00 EO3 00
24 A422320 2 HYDR.LETKU L=1000 420B08 EO3 90 EO3 00
25 75142 8 KUUSIOKOLORUUVI M10* 50 DIN 912 12.9
26 A434424 8 LUKITUSALUSLEVY ZN M10, 3/8"
27 A37332 1 LOHKON ASENNUSTARV.  AJONVAPAUTUSLOHKO   
28 A37221 1 SÄHKÖSARJA, JARRU / 1 NOP POCL 
29 74411 1 KUUSIOKOLOTULPPA R 3/8" VSTI3/8EDA3C

A37575  LETKUTUS, AJO, EO-3  ILMAN LUISTOENSTOA   
EO3 fittings before 2022 week 26

91/162

14.8.2023

A37575 HYDR. HOSES DRIVE CIRCUIT WITHOUT ANTI S

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



EO3 fittings before 2022 week 26

92/162

14.8.2023

A37575 HYDR. HOSES DRIVE CIRCUIT WITHOUT ANTI S

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A421618 1 HYDRAULIC MANIFOLD, DRIVE EO3 fittings before 2022 week 26 -
2 A421616 1 HYDRAULIC MANIFOLD DRIVE RELEASE 1-SPEED EO3 fittings before 2022 week 26 94
3 A421825 1 BANJO BOLT, HYDR. MANIFOLD -
4 75112 2 O-RING NBR F 32,99*2,62 90SH -
5 66347 8 BASIC FITTING EO-3 R1/2" - EO3 F24 /2 -
6 64059 2 BASIC FITTING F40XS10-1/4 -
7 64043 2 ELBOW FITTING 90° C6XS10 -
8 64078 1 L-FITTING BODY R6XS10 -
9 64041 4 BASIC FITTING F40XS10-3/8 /8 -

10 64232 1 FITTING HEAD FNTXS10 -
11 64040 1 BASIC FITTING F40XS10-1/2 /2 -
12 64070 1 T FITTING S6XS10 -
13 66361 1 HOSE BARB 45° R3/4"UK - 20MM -
14 A410165 2 HYDR. HOSE L=300 -
15 A410094 1 HYDR. HOSE L=350 -
16 A422996 1 HYDR. HOSE L=1130 -
17 A410093 1 HYDR. HOSE L=1200 -
18 A428535 2 HYDR. HOSE L=350 -
19 A421747 1 HYDR. HOSE L=1640 -
20 A421296 1 HYDR. HOSE L=300 -
21 A421955 1 HYDR. HOSE L=630 -
22 A427861 1 HYDR. HOSE L=1310 -
23 A421749 2 HYDR. HOSE L=620 -
24 A422320 2 HYDR. HOSE L=1000 -
25 75142 8 HEXAGONAL HEAD SCREW M10*50 DIN912 12.9 -
26 A434424 8 SAFETY WASHER M10 3/8" -
27 A37332 1 MOUNTING PLATE HYDRAULIC MANIFOLD, ASSEM -
28 A37221 1 WIRE HARNESS PARKING BRAKE/1-SPEED -
29 74411 1 HEXAGONAL PLUG HF 3/8" HTUNG -
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   HUOM!   
   Nimike A421616 sisältää   

osat 2  - 12  

Tiivistesarja 15   sisältää 

   osien 2  , 3  , 5    ja 7     
tiivisteet

NOTE!
Item A421616 includes

parts 2   - 12  

Seal kit 15   includes seals

  for parts 2  , 3  , 5    

and 7    

Part 3   was 66463
before S/N XXXXX1914

NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A421616 1 HYDRAULILOHKO, 
2 A428734 2 VENTTIILIPATRUUNA 
3 A432309 1 VENTTIILIPATRUUNA 
4 A428738 1 KURISTIN 
5 A428584 1 VENTTIILIPATRUUNA 
6 66452 2 KELA  12VDC/19W
7 A428735 1 VENTTIILIPATRUUNA 
8 64407 2 KUUSIOKOLOTULPPA
9 66347 4 PERUSLIITIN EO-3
10 64059 1 PERUSLIITIN
11 64041 3 PERUSLIITIN
12 64313 1 PERUSLIITIN
13 A421825 1 BANJOPULTTI
14 75112 2 O-RENGAS 
15 A428793 1 TIIVISTESARJA 

A421616  HYDRAULILOHKO,   AJONVAPAUTUS, 1-NOP.
EO3 fittings before 2022 week 26

93/162

14.8.2023

A421616 HYDRAULIC MANIFOLD DRIVE RELEASE 1-SPEED

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



EO3 fittings before 2022 week 26

94/162

14.8.2023

A421616 HYDRAULIC MANIFOLD DRIVE RELEASE 1-SPEED

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A421616 1 HYDRAULIC MANIFOLD DRIVE RELEASE 1-SPEED EO3 fittings before 2022 week 26 94
2 A428734 2 PRESSURE RELIEF VALVE CARTRIDGE 380BAR -
3 A432309 1 VALVE CARTRIDGE DRIVE RELEASE OPTIDRIVE -
4 A428738 1 FLOW RESTRICTOR M6/1,0MM -
5 A428584 1 VALVE CARTRIDGE SPOOL VALVE 3/2 -
6 66452 2 SOLENOID 12VDC/19W -
7 A428735 1 PRESSURE RELIEF VALVE CARTRIDGE 30BAR -
8 64407 2 HEXAGONAL PLUG R 1/8" WITH PACKING -
9 66347 4 BASIC FITTING EO-3 R1/2" - EO3 F24 /2 -

10 64059 1 BASIC FITTING F40XS10-1/4 -
11 64041 3 BASIC FITTING F40XS10-3/8 /8 -
12 64313 1 BASIC FITTING F40XS6-3/8" -
13 A421825 1 BANJO BOLT, HYDR. MANIFOLD -
14 75112 2 O-RING NBR F 32,99*2,62 90SH -
15 A428793 1 SEAL KIT HYDRAULIC MANIFOLD A421616 -
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14 Tiivistesarja/Seal kit

7
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7
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11

7

HUOM!
Nimike A454024 sisältää

osat 2  - 13  

Tiivistesarja 14  sisältää

osien 2  , 3  , 4  , 6  

tiivisteet

NOTE!
Item A454024 includes

components 2  - 13   

Seal kit 14  includes seals

   for components 2  , 3  

4  , 6  

NRO OSAN NRO KPL NIMITYS
1 A454024 1 HYDRAULILOHKO, LUISTONESTO, SAE-LAIPPA
2 A428742 1 VENTTIILIPATRUUNA  VIRRANJ 50/50 420BAR
3 A428740 1 VENTTIILIPATRUUNA  DIVERTER, 420BAR
4 A428584 1 VENTTIILIPATRUUNA, 3/2 SUUNTAVENTTIILI
5 66452 1 KELA 12VDC/19W, DIODILLA
6 A428743 2 VENTTIILIPATRUUNA VASTAVENTTIILI  
7 64407 7 KUUSIOKOLOTULPPA R 1/8" VSTI1/8EDA3C
8 74411 2 KUUSIOKOLOTULPPA R 3/8" VSTI3/8EDA3C
9 A449892 4 PERUSLIITIN, RUNKO S16, G1/2" ULKOK.
10 64087 1 KULMALIITIN 90 AST. G1/4" ULKOK + O-RENG
11 64044 1 KULMALIITIN 90 AST. G3/8" ULKOKIERRE + O-RENGAS
12 A428739 1 KURISTIN M6/TÄYS KIERRE/0,7/MESSINKI 
13 75113 2 O-RENGAS Ø31,42X2,62
14 A428795 1 TIIVISTESARJA  LOHKOLLE A421617

A454024  HYDRAULILOHKO, LUISTONESTO, SAE-LAIPPA  
DKOS fittings from 2022 week 26

95/162

14.8.2023

A454024 HYDRAULIC MANIFOLD ANTI SLIP VALVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



DKOS fittings from 2022 week 26
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14.8.2023

A454024 HYDRAULIC MANIFOLD ANTI SLIP VALVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A454024 1 HYDRAULIC MANIFOLD ANTI SLIP VALVE DKOS fittings from 2022 week 26 96
2 A428742 1 FLOW DIVIDER VALVE CARTRIDGE 420BAR -
3 A428740 1 DIVERTER VALVE CARTRIDGE 420BAR -
4 A428584 1 VALVE CARTRIDGE SPOOL VALVE 3/2 -
5 66452 1 SOLENOID 12VDC/19W -
6 A428743 2 CHECK VALVE CARTRIDGE 420BAR -
7 64407 7 HEXAGONAL PLUG R 1/8" WITH PACKING -
8 74411 2 HEXAGONAL PLUG HF 3/8" HTUNG -
9 A449892 4 BASIC FITTING G1/2" M24*1,5 -

10 64087 1 ELBOW FITTING 90 DEGR. /4# -
11 64044 1 ELBOW FITTING 90° C40XS10-3/8 /8 -
12 A428739 1 FLOW RESTRICTOR M6/0,7MM -
13 75113 2 O-RING NBR F 31,42*2,62 90SH -
14 A428795 1 SEAL KIT HYDRAULIC MANIFOLD A421617 -
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15 Tiivistesarja/Seal kit

12

7

14

13

10
11

8
8

   HUOM!   
   Nimike A454023 sisältää   

osat 1  - 12   

Tiivistesarja 15  sisältää 

   osien 1  , 2  , 4  ja 6     
tiivisteet

NOTE!
Item A454023 includes

parts 1  - 12    

Seal kit #error: broken link  includes 

seals for parts 1  , 2  , 4   

and 6     

NRO OSAN NRO KPL NIMITYS
1 A428734 2 VENTTIILIPATRUUNA  PAINERAJA, ANTIKAVIT 
2 A432309 1 VENTTIILIPATRUUNA  2/2 SUUNTAV., NO 
3 A428738 1 KURISTIN M6 / D=1,0mm
4 A428584 1 VENTTIILIPATRUUNA, 3/2 SUUNTAVENTTIILI
5 66452 2 KELA 12VDC/19W, DIODILLA
6 A428735 1 VENTTIILIPATRUUNA
7 64407 2 KUUSIOKOLOTULPPA R 1/8" VSTI1/8EDA3C
8 A449892 4 PERUSLIITIN, RUNKO S16, G1/2" ULKOK.
9 64059 1 PERUSLIITIN G1/4" ULKOK + ED
10 64041 3 PERUSLIITIN G3/8" ULKOK + ED
11 64313 1 PERUSLIITIN G3/8" ULKOK + ED 
12 64232 1 LIITINHATTU FNTXS10
13 A421825 1 BANJOPULTTI, LOHKON KIINNITYS 
14 75112 2 O-RENGAS  Ø32,99X2,62
15 A428793 1 TIIVISTESARJA  LOHKOLLE A421616

A454023  HYDRAULILOHKO, VÄLIPIIRI + X-LOCK, 1-NOP.  
DKOS fittings from 2022 week 26
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14.8.2023

A454023 HYDRAULIC MANIFOLD 1-SPEED DRIVE RELEASE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



DKOS fittings from 2022 week 26
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14.8.2023

A454023 HYDRAULIC MANIFOLD 1-SPEED DRIVE RELEASE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A428734 2 PRESSURE RELIEF VALVE CARTRIDGE 380BAR -
2 A432309 1 VALVE CARTRIDGE DRIVE RELEASE OPTIDRIVE -
3 A428738 1 FLOW RESTRICTOR M6/1,0MM -
4 A428584 1 VALVE CARTRIDGE SPOOL VALVE 3/2 -
5 66452 2 SOLENOID 12VDC/19W -
6 A428735 1 PRESSURE RELIEF VALVE CARTRIDGE 30BAR -
7 64407 2 HEXAGONAL PLUG R 1/8" WITH PACKING -
8 A449892 4 BASIC FITTING G1/2" M24*1,5 -
9 64059 1 BASIC FITTING F40XS10-1/4 -

10 64041 3 BASIC FITTING F40XS10-3/8 /8 -
11 64313 1 BASIC FITTING F40XS6-3/8" -
12 64232 1 FITTING HEAD FNTXS10 -
13 A421825 1 BANJO BOLT, HYDR. MANIFOLD -
14 75112 2 O-RING NBR F 32,99*2,62 90SH -
15 A428793 1 SEAL KIT HYDRAULIC MANIFOLD A421616 -
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400-500srj/400-500-series: A425402

NRO OSAN NRO KPL NIMITYS
1 A445641 1 HYDR.LETKU L=840 225BAR 06/16"
2 A445095 1 HYDR.LETKU L=880, 350 BAR, 06/16"
3 64676 1 SOLENOIDIVENTTIILI WK08W-01-SB3-N-12DG
4 64041 2 PERUSLIITIN G3/8" ULKOK + ED
5 64078 1 L-LIITINRUNKO UNF 9/16" JIC SISÄKI 
6 A47841 1 SÄHKÖSARJA , KELLUNT A 
7 72125 2 KUUSIORUUVI ZN M6X60
8 72318 2 KUUSIOMUTTERI ZN M6 NYLOC
9 71681 6 KORIALUSLEVY ZN M6
10 71680 2 ALUSLEVY ZN M6

A47773 PUOMINKELLUNTA KP    

99/162

14.8.2023

A47773 BOOM FLOATING, MACHINE WITHOUT SELF

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A47773 BOOM FLOATING, MACHINE WITHOUT SELF

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A445641 1 HYDR. HOSE L=840 -
2 A445095 1 HYDR. HOSE L=880 -
3 64676 1 SOLENOID VALVE WKO8W-01-SB3-N-12DG -
4 64041 2 BASIC FITTING F40XS10-3/8 /8 -
5 64078 1 L-FITTING BODY R6XS10 -
6 A47841 1 WIRE HARNESS, BOOM FLOAT 600 SERIES -
7 72125 2 HEXAGONAL SCREW M6* 60 DIN 921 -
8 72318 2 HEXAGONAL NUT M 6 DIN 985 NYLOC -
9 71681 6 WASHER M6 DIN 440 -

10 71680 2 WASHER M6 DIN 125 -
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NRO OSAN NRO KPL NIMITYS
1 A47773 1 PUOMINKELLUNTA KP    
2 A448287 1 VENTTIILI JA LETKUT KP
3 64087 2 KULMALIITIN 90 AST. G1/4" ULKOK + O-RENG
4 A49716 1 SÄHKÖSARJA KELLUNTA

A34015 KELLUNTA VAKAAJAN KANSSA
Boom floating when self levelling

101/162

14.8.2023

A34015 BOOM FLOATING, WHEN SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



Boom floating when self levelling
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14.8.2023

A34015 BOOM FLOATING, WHEN SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A47773 1 BOOM FLOATING, MACHINE WITHOUT SELF 100
2 A448287 1 VALVE & HOSES, BYPASS SELF LEVELLING 104
3 64087 2 ELBOW FITTING 90 DEGR. /4# -
4 A49716 1 WIRE HARNESS, BOOM FLOATING -
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NRO OSAN NRO KPL NIMITYS
1 A433694 1 VENTTIILI KP KELLUNTA/VAKAAJA
2 A448259 2 HYDR.LETKU L=1750, 280BAR, 04/16"
3 A44472 2 HYDR.LETKU L=720 1LW -  04 JIC10-JIC10 
4 A410096 1 Hydr.letku L=450, 425 bar, 04/16"

A448287 VENTTIILI JA LETKUT KP

103/162

14.8.2023

A448287 VALVE & HOSES, BYPASS SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A448287 VALVE & HOSES, BYPASS SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A433694 1 VALVE ASSEMBLY BOOM FLOAT/SELF LEVELLING 106

1.1 A433695 2 VALVE CARTRIDGE 3/2 350BAR 30 L/MIN -
1.2 A433696 2 SOLENOID 12VDC/25W + DIODE -
2 A448259 2 HYDR. HOSE L=1750 -
3 A44472 2 HYDR. HOSE L=720 JIC10-JIC10 FLOATING BO -
4 A410096 1 HYDR. HOSE L=450 -
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HUOM! ALUMIINILOHKO POISTETTU NÄKYVISTÄ OSALUETTELOSTA!!

NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A433695 2 VENTTIILIPATRUUNA
2 A433696 2 KELA
3 64700 1 KUUSIOKOLOTULPPA
4 64087 2 KULMALIITIN 90 AST.
5 64059 3 PERUSLIITIN
6 72139 2 KUUSIORUUVI ZN
7 72320 2 KUUSIOMUTTERI ZN

A433694  VENTTIILI KP  KELLUNTA/VAKAAJA
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14.8.2023

A433694 VALVE ASSEMBLY BOOM FLOAT/SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A433694 VALVE ASSEMBLY BOOM FLOAT/SELF LEVELLING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A433695 2 VALVE CARTRIDGE 3/2 350BAR 30 L/MIN -

1.1 A443091 1 SEAL KIT VALVE CARTRIDGE 990411007 T-11A -
2 A433696 2 SOLENOID 12VDC/25W + DIODE -
3 64700 1 HEXAGONAL PLUG R 1/4" -
4 64087 2 ELBOW FITTING 90 DEGR. /4# -
5 64059 3 BASIC FITTING F40XS10-1/4 -
6 72139 2 HEXAGONAL SCREW M 8*60 DIN 931 -
7 72320 2 HEXAGONAL NUT M8 NYLOC DIN 985 -
- A433695 2 VALVE CARTRIDGE 3/2 350BAR 30 L/MIN -
- A433696 2 SOLENOID 12VDC/25W + DIODE -
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A445731: Avant 400..700
A445751: Avant 800

NRO OSAN NRO Kpl NIMITYS
1 A34716 1 Lisäpaneeli kp. joystickiin
2 71680 1 Aluslevy ZN M6
3 72110 2 KUUSIORUUVI ZN M5x16 
4 75172 2 PELTIMUTTERI ZN M5 0.5-4.0MM LEVYLLE
5 74807 1 PELTIMUTTERI ZN M6 0.5-4.0MM LEVYLLE
6 72118 1 KUUSIORUUVI ZN M6x20 
7 74837 1 PUTKENKANNATIN F14 MM KUMISUOJA
8 64679 5 RELE 12V 20/30A 1-V WEH-20 201 100
9 A437313 2 Diodi kp, DT04-4P-RT01
10 A437343 1 Kytkin Cobo 16.0701.1040
11 A443240 1 Johtosarja, opticontrol
12 A445731 1 Opticontrol liitäntäkaapeli L=3100 / 7x2,5mm2
13 A445751 1 Opticontrol liitäntäkaapeli L=3700 / 7x2,5mm2

A36878  Työlaitteen ohjauskytkinpaketti  

107/162

14.8.2023

A36878 ATTACHMENT CONTROL SWITCH PACK

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A36878 ATTACHMENT CONTROL SWITCH PACK

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A34716 1 SWITCH PACK -

1.1 65431 1 ROCKER SWITCH 0-1, BLACK, 180.1146 -
1.2 65408 2 ROCKER SWITCH, BLACK, JOYSTICK -
2 71680 1 WASHER M6 DIN 125 -
3 72110 2 HEX. SCREW M5*16 DIN 933 -
4 75172 2 SPEED NUT M5 FOR 0.5-4.0 MM PLATE -
5 74807 1 SPEED NUT M6, FOR 0.5-4.0 MM PLATE -
6 72118 1 HEXAGONAL SCREW M6*20 DIN 933 -
7 74837 1 PIPE CLAMP F14 MM -
8 64679 5 RELAY 12V 20/30A -
9 A437313 2 DIODE 4A 600V WITH CONNECTOR -

10 A437343 1 ROCKER SWITCH OPTICONTROL -
11 A443240 1 WIRE HARNESS OPTICONTROL -
12 A445731 1 CONNECTING CABLE OPTICONTROL L=3100 -
13 A445751 1 CONNECTING CABLE OPTICONTROL L=3800 -
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NRO
REF
POS
TEIL

OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

Kpl NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A48686 1 LÄPIVIENTILEVY
2 64190 2 PIKALIITINRUNKO 1/2"
3 64189 1 PIKALIITINNIPPA 1/2"
4 74769 4 SEEGERRENGAS
5 64134 2 Kulmaliitin 90 ast.
6 64884 1 Kulmaliitin 45 ast.
7 72132 2 KUUSIORUUVI ZN
8 74525 4 ALUSLEVY M 8
9 73754 2 SUOJUS MUSTA 

SPAV.13
10 73753 1 SUOJUS MUSTA 

SPAV.13
11 A47917 1 HYDR.LETKU L=1600
12 A47918 2 HYDR.LETKU L=3400 

2L
13 64041 2 Perusliitin
14 a43092 1 VÄLIKAPPALE
15 A48828 1 VIPU KP
16 74761 1 Nuppi hydr.vipuun
17 73100 1 Kuusiokoloruuvi ZN
18 73962 1 ALUSLEVY M 8
19 72320 1 KUUSIOMUTTERI ZN
20 A48498 1 LUKITUSHAHLO
21 A48360 1 LUKITUSPALA
22 72110 2 KUUSIORUUVI ZN
23 74448 2 ALUSLEVY ZN
24 64058 1 Perusliitin

A47774  HYDR.TAKAULOSOTTO 2-  TOIM.
Machines without double front hydraulic outlet A35462

109/162

14.8.2023

A47774 AUX. HYDR. REAR DOUBLE ACT. 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



Machines without double front hydraulic outlet A35462

110/162

14.8.2023

A47774 AUX. HYDR. REAR DOUBLE ACT. 600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A48686 1 SUPPORT PLATE, QUICK COUPLER -
2 64190 2 QUICK COUPLING PART 1/2" 2V54-T5X4 FEMAL -
3 64189 1 QUICK COUPLING MALE UNION 1/2" 4V14-T5X4 -
4 74769 4 SEEGER RING A38*1,75 DIN 471 -
5 64134 2 ELBOW FITTING 90 DEGR. C6XS12 -
6 64884 1 ELBOW FITTING 45 DEGR. V6SX12 -
7 72132 2 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
8 74525 4 WASHER M8 8,4*20*1,25 ZN -
9 73754 2 RUBBER PLUG 1/2", TO FEMALE QUICK COUPLE -

10 73753 1 COVER 1/2" TO MALE QUICK COUPLER -
11 A47917 1 HYDR. HOSE L=1600 -
12 A47918 2 HYDR. HOSE L=3400 -
13 64041 2 BASIC FITTING F40XS10-3/8 /8 -
14 A43092 1 CONNECTING PIECE, CONTROL LEVER -
15 A48828 1 CONTROL LEVER, AUXILIARY HYDRAULICS -
16 74761 1 KNOB, CONTROL LEVER -
17 73100 1 HEXAGONAL HEAD SCREW M8*30 DIN 912 2 -
18 73962 1 WASHER M 8 DIN 127 -
19 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
20 A48498 1 LOCKING PLATE, CONTROL LEVER -
21 A48360 1 LOCKING PIECE -
22 72110 2 HEX. SCREW M5*16 DIN 933 -
23 74448 2 WASHER M5 A5,3 DIN 125 ZN -
24 64058 1 BASIC FITTING F40XS12-1/2 -
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A35881

18.11.2019

REAR AUX. HYDR. OUTLET DOUBLE ACTING
Only if also double front hydraulic outlet A35462 installed
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14.8.2023

A35881 REAR AUX. HYDR. OUTLET, DOUBLE ACTING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



Only if also double front hydraulic outlet A35462 installed
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14.8.2023

A35881 REAR AUX. HYDR. OUTLET, DOUBLE ACTING

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 65099 1 SELECTOR VALVE DFE100/6 12VDC -

1.1 A430809 1 SOLENOID 12VDC -
2 A47918 2 HYDR. HOSE L=3400 -
3 A47730 2 HYDR. HOSE L=600 2LW-06 JIC12-JIC12 90DG -
4 64041 3 BASIC FITTING F40XS10-3/8 /8 -
5 64190 2 QUICK COUPLING PART 1/2" 2V54-T5X4 FEMAL -
6 64189 1 QUICK COUPLING MALE UNION 1/2" 4V14-T5X4 -
7 74769 4 SEEGER RING A38*1,75 DIN 471 -
8 73754 1 RUBBER PLUG 1/2", TO FEMALE QUICK COUPLE -
9 73753 1 COVER 1/2" TO MALE QUICK COUPLER -

10 65133 1 RUBBER COVER, RED, QUICK COUPLER -
11 74861 2 CROSS-SLOT COUNTRS. HEAD SCREW M6*80 -
12 65278 1 ROCKER SWITCH, HYDR. REAR LIFT -
13 A49452 1 WIRE HARNESS, REAR AUX. HYDRAULICS -
14 72318 2 HEXAGONAL NUT M 6 DIN 985 NYLOC -
15 74768 2 WASHER CONICAL M6 -
16 71681 2 WASHER M6 DIN 440 -
17 64884 1 ELBOW FITTING 45 DEGR. V6SX12 -
18 A429507 1 HYDR. HOSE L=1600 -
19 64078 1 L-FITTING BODY R6XS10 -
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was A414858 before WK12/2021

NRO OSAN NRO KPL NIMITYS
1 A414870 2 HYDR. PUTKEN F12 KANNAKE 
2 A414873 2 HYDRAULIPUTKI F12
3 A422154 1 KIINNITYSLEVY, PIKALIITTIMET
4 64190 2 PIKALIITINRUNKO 1/2" NAAR,UNF3/4" JIC UK  
5 73754 1 SUOJUS MUSTA SPAV.13 042 1/2" PIKAL.RUNKO
6 65566 1 SUOJUS SININEN SPAV. 13032 1/2" PIKAL.RUN
7 A414877 2 HYDR.LETKU L=1140 24 MPA, 06 
8 A47638 2 HYDR.LETKU L=1610 2L W-06
9 64059 1 PERUSLIITIN G1/4" ULKOK + ED
10 64041 1 PERUSLIITIN G3/8" ULKOK + ED
11 A48828 1 VIPU KP  
12 A43092 1 VÄLIKAPPALE  
13 A48498 1 LUKITUSHAHLO  
14 A48360 1 LUKITUSPALA  
15 74761 1 NUPPI HYDR.VIPUUN HTK 1639 8 S
16 72110 2 KUUSIORUUVI ZN M5X16 
17 72320 1 KUUSIOMUTTERI ZN M8 NYLOC
18 73100 1 KUUSIOKOLORUUVI ZN M8X30
19 73962 1 ALUSLEVY ZN M8, JOUSI
20 74448 2 ALUSLEVY ZN M5
21 74525 2 ALUSLEVY M 8 8,4*20*1,25 ZN
22 74438 8 KUUSIOKOLORUUVI ZN M6X40

A35462 TOINEN HYDR. ULOSOTTO ETEEN KOKOONPANO 

113/162

14.8.2023

A35462 EXTRA AUX. HYDR. OUTLET FRONT 600/525LPG

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A35462 EXTRA AUX. HYDR. OUTLET FRONT 600/525LPG

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A414870 2 PIPE CLAMP F12 -
2 A414873 2 HYDRAULIC TUBE F12 -
3 A422154 1 MOUNTING PLATE, QUICK COUPLERS EXTRA -
4 64190 2 QUICK COUPLING PART 1/2" 2V54-T5X4 FEMAL -
5 73754 1 RUBBER PLUG 1/2", TO FEMALE QUICK COUPLE -
6 65566 1 RUBBER PLUG BLUE 1/2" , QUICK COUPLING -
7 A414877 2 HYDR. HOSE L=1300 -
8 A47638 2 HYDR. HOSE L=1610 2LW-06 -
9 64059 1 BASIC FITTING F40XS10-1/4 -

10 64041 1 BASIC FITTING F40XS10-3/8 /8 -
11 A48828 1 CONTROL LEVER, AUXILIARY HYDRAULICS -
12 A43092 1 CONNECTING PIECE, CONTROL LEVER -
13 A48498 1 LOCKING PLATE, CONTROL LEVER -
14 A48360 1 LOCKING PIECE -
15 74761 1 KNOB, CONTROL LEVER -
16 72110 2 HEX. SCREW M5*16 DIN 933 -
17 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
18 73100 1 HEXAGONAL HEAD SCREW M8*30 DIN 912 2 -
19 73962 1 WASHER M 8 DIN 127 -
20 74448 2 WASHER M5 A5,3 DIN 125 ZN -
21 74525 2 WASHER M8 8,4*20*1,25 ZN -
22 74438 8 HEXAGONAL HEAD SCREW M6*40 DIN 912 -
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NRO OSAN NRO KPL NIMITYS
1 A421617 1 HYDRAULILOHKO,  LUISTONESTO, SAE-L. 
2 75141 8 KUUSIOKOLORUUVI M10*110 DIN 912 12.9
3 A434424 8 LUKITUSALUSLEVY ZN M10, 3/8"
4 A410094 1 HYDR.LETKU L=350, 280BAR, 04/16"
5 A429297 1 HYDR.LETKU L=250 225B04
6 64078 1 L-LIITINRUNKO UNF 9/16" JIC SISÄKI 
7 64041 1 PERUSLIITIN G3/8" ULKOK + ED
8 A423466 1 JOYSTICK KP 2-NAPPIA,KEINUKYTKIN JA LIIP

A424303 LUISTONESTOVENTTIILI  OPTIDRIVE, JÄLKIAS.  
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14.8.2023

A424303 ANTI SLIP VALVE OPTIDRIVE 500 / 600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A424303 ANTI SLIP VALVE OPTIDRIVE 500 / 600

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A421617 1 HYDRAULIC MANIFOLD, ANTI SLIP VALVE 118
2 75141 8 HEXAGONAL HEAD SCREW M10*110 DIN912 12.9 -
3 A434424 8 SAFETY WASHER M10 3/8" -
4 A410094 1 HYDR. HOSE L=350 -
5 A429297 1 HYDR. HOSE L=250 -
6 64078 1 L-FITTING BODY R6XS10 -
7 64041 1 BASIC FITTING F40XS10-3/8 /8 -
8 A423466 1 JOYSTICK 8 FUNCTION WITH ANTI SLIP -
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NRO
REF
POS
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OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

KPL
QTY
ST
ST

NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A421617 1 HYDRAULILOHKO, 
2 A428742 1 VENTTIILIPATRUUNA 
3 A428740 1 VENTTIILIPATRUUNA 
4 A428584 1 VENTTIILIPATRUUNA 
5 66452 1 KELA  12VDC/19W
6 A428743 2 VENTTIILIPATRUUNA
7 64407 7 KUUSIOKOLOTULPPA
8 74411 2 KUUSIOKOLOTULPPA
9 66347 4 PERUSLIITIN EO-3
10 64087 1 KULMALIITIN 90 AST.
11 64044 1 KULMALIITIN 90 AST.
12 A428739 1 KURISTIN M6 Ø0.7MM
13 75113 2 O-RENGAS
14 A428795 1 TIIVISTESARJA 

A421617  HYDRAULILOHKO,   LUISTONESTO, SAE-L.
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A421617 HYDRAULIC MANIFOLD, ANTI SLIP VALVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A421617 HYDRAULIC MANIFOLD, ANTI SLIP VALVE

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A421617 1 HYDRAULIC MANIFOLD, ANTI SLIP VALVE 118
2 A428742 1 FLOW DIVIDER VALVE CARTRIDGE 420BAR -
3 A428740 1 DIVERTER VALVE CARTRIDGE 420BAR -
4 A428584 1 VALVE CARTRIDGE SPOOL VALVE 3/2 -
5 66452 1 SOLENOID 12VDC/19W -
6 A428743 2 CHECK VALVE CARTRIDGE 420BAR -
7 64407 7 HEXAGONAL PLUG R 1/8" WITH PACKING -
8 74411 2 HEXAGONAL PLUG HF 3/8" HTUNG -
9 66347 4 BASIC FITTING EO-3 R1/2" - EO3 F24 /2 -

10 64087 1 ELBOW FITTING 90 DEGR. /4# -
11 64044 1 ELBOW FITTING 90° C40XS10-3/8 /8 -
12 A428739 1 FLOW RESTRICTOR M6/0,7MM -
13 75113 2 O-RING NBR F 31,42*2,62 90SH -
14 A428795 1 SEAL KIT HYDRAULIC MANIFOLD A421617 -
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NRO OSAN NRO KPL NIMITYS
1 A49080 1 PEITELISTA SIVU          
2 A49079 1 PEITELISTA VÄLI            
3 74768 8 Kartioaluslevy M6
4 A426199 8 Uppok.ristiuraruuvi M6x25
5 A33337 1 JOHTOSARJA , TYÖVALO  
6 A49077 1 Peitelista, ylä, vihreä
7 65066 1 KYTKIN         COBO 16.0717.1010.13
8 A410086 1 TYÖVALONKANNAKE    
9 72132 1 KUUSIORUUVI ZN M8x25 
10 71685 2 Korialuslevy ZN M8
11 72320 1 Kuusiomutteri ZN M8 Nyloc
12 66068 3 TYÖVALAISIN COBO 05. 1935.0000    12V/12W
13 A450714 1 Peitelista, sivu (lyhyt)

A33916 WORK LIGHT KIT, LED   700 LUMEN
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A33916 WORK LIGHT KIT, 3 LED LIGHTS 700 LUMEN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A33916 WORK LIGHT KIT, 3 LED LIGHTS 700 LUMEN

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A49080 1 COVER STRIP, SIDE -
2 A49079 1 COVER STRIP, MIDDLE -
3 74768 8 WASHER CONICAL M6 -
4 A426199 8 CROSS-SLOT COUNTRS. HEAD SCREW M6*25 -
5 A33337 1 WIRE HARNESS, WORK LIGHT -
6 A49077 1 COVER STRIP, UPPER -
7 65066 1 SWITCH, WORK LIGHT -
8 A410086 1 BRACKET, WORK LIGHT -
9 72132 1 HEXAGONAL SCREW M 8*25 DIN 933 ZN -

10 71685 2 WASHER M8 R9 DIN 440 ZN -
11 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
12* 66068 3 WORK LIGHT LED 700 LUMEN 12V/12W COBO 700 lumen -
12** A419163 3 WORK LIGHT LED 2500 LUMEN WITH CONNECTOR 2500 lumen -
13 A450714 1 COVER STRIP SIDE SHORT -



4

5

2

1

6
to A21719

To drive pump
To pedal, left

NRO OSAN NRO KPL NIMITYS
1 A430858 1 Peruutussummeri kp 500mm+Amp superseal
2 64852 1 PAINEKYTKIN SUCO 016 6407031027, NO, 2BAR
3 73757 1 USIT-TIIVISTE R1/4" F20,6 * F13,7 * 2,1
4 65240 1 MITTAUSLIITIN TT4XS6-1/4"
5 65241 1 L-liitinrunko UNF 7/16" JIC sisäki 
6 A431968 2 Kuusioruuvi ZN M6x12 

A439980 Peruutussummeri kp,
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A439980 REVERSE BEEPER, KIT

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



122/162

14.8.2023

A439980 REVERSE BEEPER, KIT

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A430858 1 REVERSE BEEPER WITH WIRE -
2 64852 1 PRESSURE SWITCH SUCO, REVERSE BEEPER -
3 73757 1 USIT COMPRESSION R1/4" -
4 65240 1 MANOMETER CONNECTION TT4XS6-1/4" -
5 65241 1 L FITTING R6XS6 -
6 A431968 2 HEXAGONAL SERRATED SCREW M6*12 W. FLANG -



A425277 Lohkolämmitin kp,  Defa 230V 

14
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NRO OSAN NRO KPL NIMITYS
1 A423523 1 PISTORASIAN KANNAKE,
2 73122 4 ALUSLEVY ZN M8
3 72130 2 KUUSIORUUVI ZN M8x20
4 64470 1 LOHKOLÄMM ASENNUSSAR JA DEFA 460992 Z482
5 65727 1 LOHKOLÄMMITTIMEN VAS TUS DEFA 411167
6 73458 2 KUUSIORUUVI ZN M4x16 
7 72313 2 Kuusiomutteri zn  M4 Nyloc
8 72319 2 KUUSIOMUTTERI ZN M8
9 65171 1 DEFA LOHKOL VERKKOJO HTO DA 460920 (2.5M)
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A425277 ENGINE BLOCK HEATER, KIT, 423/523

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A425277 ENGINE BLOCK HEATER, KIT, 423/523

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A423523 1 MOUNTING BRACKET, SOCKET ENGINE HEATER -
2 73122 4 WASHER M8 A8,4 DIN 125 ZN -
3 72130 2 HEXAGONAL SCREW M8*20 -
4 64470 1 CONNECTING LEAD DEFA 460992 BLOCK HEATER -
5 65727 1 HEATER ELEMENT 300W, ENGINE BLOCK HEATER -
6 73458 2 HEX. SCREW M4*16 DIN 933 ZN -
7 72313 2 HEXAGONAL NUT M4 DIN 985 NYLOC -
8 72319 2 HEXAGONAL NUT M8 DIN 934 -
9 65171 1 CONNECTING CABLE 2,5 M ENGINE BLOCK HEAT -
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ROAD TRAFFIC LIGHT KIT
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A33912 ROAD TRAFFIC KIT 500/600 SERIES ROPS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A33912 ROAD TRAFFIC KIT 500/600 SERIES ROPS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A49356 1 MOUNTING BRACKET, LOWER -
2 A49059 1 BRACKET, BEACON -
3 A49354 1 FRAME, INNER -
4 A49353 1 FRAME, OUTER -
5 64389 1 SIDE MIRROR CONVEX GLASS 185*135 MM -
6 64401 2 HALOGEN BULB 12342 H4 12V/60/55W -
7 64849 2 BLINKER -
8 A21221 1 WIRE HARNESS, ROAD TRAFFIC LIGHT KIT -
9 65058 1 BRACKET (PIN), BEACON -

10 64851 1 LIGHTS/BLINKERS LEVER SWITCH -
11 A49080 1 COVER STRIP, SIDE -
12 65065 1 SWITCH, BEACON -
13 65064 1 SWITCH, WARNING BLINKER -
14 65036 1 INDICATOR RELAY 12V 170W WEH-53 201 101 -
15 A412565 1 REAR WALL FOR ROAD TRAFFIC LIGHTS 128
16 A411594 1 ARM, SIDE MIRROR -
17 72143 1 HEX. SCREW M8*80 DIN 931 -
18 74767 3 RAISED COUNTERSUNK HEAD SCREW M6*20 -
19 74778 4 PAN HEAD SCREW M3*20 -
20 72323 2 HEXAGONAL NUT M12 DIN 934 -
21 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
22 74535 4 HEXAGONAL NUT M3 -
23 73122 2 WASHER M8 A8,4 DIN 125 ZN -
24 74768 3 WASHER CONICAL M6 -
25 A433943 2 HEADLIGHT/POSITION LIGHT HEXAGONAL 12V -
26 A435335 1 BEACON, WITH LED LIGHT 11W -
27 A439030 1 MOUNTING BRACKET LEFT HEADLIGHT -
28 A439031 1 MOUNTING BRACKET RIGHT HEADLIGHT -
29 A435070 1 SLOW MOVING VEHICLE TRIANGLE 430X45X30 -
30 A49119 1 ROPS FRAME WITH FOPS CANOPY, 600/700 SER 64
31 74836 3 CARRIAGE BOLT M8*20 -
32 74782 3 HEXAGONAL NUT M8 WITH FLANGE -
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NRO OSAN NRO KPL NIMITYS
1 A412564 1 TAKAMUOVI KEVYT OHJAAMO 
2 64733 1 HITAAN AJONEUVON KILPI TW-1
3 65057 2 HEIJASTIN PUNAINEN TALMU 002.016-307
4 65263 2 TAKA/VILKKUVALAISIN COBO 02.1596.0000.03
5 74767 4 UPPOK.RISTIURARUUVI M6X20  
6 74768 4 KARTIOALUSLEVY M6
7 72317 2 KUUSIOMUTTERI ZN M6
8 72315 4 KUUSIOMUTTERI ZN M5 NYLOC
9 74787 4 UPPOK.RISTIURARUUVI M5X20  
10 74788 4 LASIN KIINNITINPARI TENISFIN 50145
11 A410059 4 PIDIKE
12 A412146 1 VAROITUSKOLMION KANNAKE       
13 71680 2 ALUSLEVY ZN M6
14 72318 2 KUUSIOMUTTERI ZN M6 NYLOC
15 A412143 1 JOHTOLISTA        
16 A411791 1 REKISTERIKILVEN VALO COBO 02.212.000
17 A413489 1 TAKAIKKUNA  

A412565 TAKAMUOVI IKKUNALLA VALOILLE KP
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A412565 REAR WALL FOR ROAD TRAFFIC LIGHTS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A412565 REAR WALL FOR ROAD TRAFFIC LIGHTS

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412564 1 COVER PANEL REAR WITHOUT WINDOW -
2 64733 1 SIGN, SLOW MOVING VEHICLE, RED -
3 65057 2 REFLECTOR, RED -
4 65263 2 REAR LIGHT / BLINKER -
5 74767 4 RAISED COUNTERSUNK HEAD SCREW M6*20 -
6 74768 4 WASHER CONICAL M6 -
7 72317 2 HEXAGONAL NUT M6 DIN 934 -
8 72315 4 NUT M5 NYLOC DIN 985 -
9 74787 4 CROSS HEAD SCREW M5*20 -

10 74788 4 FASTENER, WINDOW, F25/F5-13 -
11 A410059 4 HOLDER -
12 A412146 1 BRACKET, WARNING TRIANGLE -
13 71680 2 WASHER M6 DIN 125 -
14 72318 2 HEXAGONAL NUT M 6 DIN 985 NYLOC -
15 A412143 1 CABLE STRIP -
16 A411791 1 LIGHT, LICENCE PLATE -
17 A413489 1 REAR WINDOW -
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NRO OSAN NRO KPL NIMITYS
1 A415799 1 ASKELMA    
2 A33448 1 PESURI HYTTI 
3 A410091 1 KATTOLEVY Y (POLYKARBONAATTI)   
4 A49446 1 TAKASEINÄ  
5 A49699 4 Kiinnityssanka, yksikätinen
6 A49698 2 Kiinnityssanka, kaksikätinen
7 75172 4 PELTIMUTTERI ZN M5 0.5-4.0MM LEVYLLE
8 72320 1 Kuusiomutteri ZN M8 Nyloc
9 72133 1 KUUSIORUUVI ZN M8x30
10 73122 2 ALUSLEVY ZN M8
11 73766 6 Kuusiokoloruuvi ZN M6x16
12 71680 6 Aluslevy ZN M6
13 A49451 1 Sivulevy kp, ohjaamo L
14 A416315 1 SUOJA , VASEN  L-MALLI 
15 64986 1 HÄTÄVASARA  HAPPICH 2740009 PUNAINEN
16 A432729 1 Hätävasaran pidin 76x64mm, 2xØ8,5 
17 A411021 1 TARRA HÄTÄULOSKÄYNTI 
18 A443979 1 Pyyhkijä kp, ohjaamo L
19 A443961 1 Tuulilasi kp, ohjaamo L
20 A441037 1 Johtosarja, ohjaamo L

A443905 Ohjaamo L
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A443905 CAB L, 500-700 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A443905 CAB L, 500-700 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A415799 1 STEP, CAB L, 500-700 SERIES -
2 A33448 1 WINDSCREEN WASHER -
3 A410091 1 CANOPY, POLYCARBONATE -
4 A49446 1 REAR WALL WITH WINDOW 500/600/700/R/E -
5 A49699 4 MOUNTING BRACKET ONE SIDED -
6 A49698 2 MOUNTING BRACKET TWO SIDED -
7 75172 4 SPEED NUT M5 FOR 0.5-4.0 MM PLATE -
8 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
9 72133 1 HEXAGONAL SCREW M8*30 DIN 933 -

10 73122 2 WASHER M8 A8,4 DIN 125 ZN -
11 73766 6 HEXAGONAL HEAD SCREW M6*16 DIN 912 2 8.8 -
12 71680 6 WASHER M6 DIN 125 -
13 A49451 1 WINDOW, RIGHT, COMPLETE, CAB L 500-700 -
14 A416315 1 COVER PLATE, FRONT LEFT, L CAB -
15 64986 1 EMERGENCY HAMMER HAPPICH RED -
16 A432729 1 BRACKET, EMERGENCY HAMMER 64986 -
17 A411021 1 DECAL "EMERGENCY EXIT" -
18 A443979 1 WINDSCREEN WIPER ASSEBMLY CAB L 523-760I 132
19 A443961 1 WINDSCREEN ASSEMBLY CAB L 500/600/700/E -
20 A441037 1 WIRE HARNESS CAB L AVANT 700-800 -
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NRO OSAN NRO KPL NIMITYS
1 A440135 1 Pyyhkijän sulka L=400mm
2 A441784 4 Muoviholkki D16,9/d8 -L8.1
3 A446829 1 Pyyhkijän moottori, Avant 520-760 L
4 A440457 1 LASINPYYHIN KANNAKE
5 A440716 1 SUOJA LASINPYYHKIMEN
6 A427795 2 KUUSIORUUVI MUSTA M8x25
7 A437544 4 Torxruuvi, musta M6X16, TX30
8 A443799 1 Pyyhkijän varsi M10, L=302, 20deg, 9x3
9 72322 1 Kuusiomutteri ZN M10, nyloc
10 A460684 1 Pesurin letku
11 A455710 1 Nippusideankkuri 19x19 (3,7mm)
12 A431459 1 Nippuside 3.6x281 Musta

A443979 Pyyhkijä kp, ohjaamo L
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A443979 WINDSCREEN WIPER ASSEBMLY CAB L 523-760I

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A443979 WINDSCREEN WIPER ASSEBMLY CAB L 523-760I

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A440135 1 WIPER BLADE L=400MM -
2 A441784 4 BUSHING PLASTIC D16,9/D8 - L8,1 -
3 A446829 1 ELECTRIC MOTOR PROGRAMMED WINDSCREEN -
4 A440457 1 BRACKET MOTOR WINDSCREEN WIPER -
5 A440716 1 COVER MOTOR WINDSCREEN WIPER -
6 A427795 2 HEXAGONAL SCREW M8*25 DIN 933 8.8 -
7 A437544 4 THREAD-FORMING SCREW BLACK M6*16 DIN -
8 A443799 1 ARM, WINDSCREEN WIPER M10 L=302 WITH -
9 72322 1 HEXAGONAL NUT M 10 NYLOC DIN 985 -

10 A460684 1 HOSE WINDSCREEN WASHER CAB L -
11 A455710 1 SOCKET ADHESIVE 19X19 CABLE TIE -
12 A431459 1 CABLE TIE 3,6*281 BLACK -
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PART NO

BESTÄLL.NR
BEST.NR

Kpl NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A34854 1 SÄHKÖSARJA
2 65578 1 LÄMMITYSLAITE 

KALORI
3 A21708 1 HYTTI DLX, PERUS
4 A47996 1 PUTKI
5 64967 2 Letkukara
6 A49768 1 ALAVESIPUTKI

A21590  HYTTI DLX KP  

133/162

14.8.2023

A21590 CAB DLX 500/600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A21590 CAB DLX 500/600 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A34854 1 WIRE HARNESS, HEATER, CAB -
2 65578 1 HEATER KALORI -
3 A21708 1 CAB DLX, ASSEMBLY 136
4 A47996 1 TUBE, HEATER -
5 64967 2 HOSE BARB R3/8"UK - 16MM L=44 -
6 A49768 1 WATER PIPE, LOWER -
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OSAN NRO
PART NO

BESTÄLL.NR
BEST.NR

Kpl NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A411645 1 VÄLIKANNAKE
2 A410681 1 LÄPIVIENTIKUMI
3 A411777 1 ISTUIMENALUSTA
4 A411862 1 SUOJA
5 A21419 1 HYTTIRUNKO KP
6 A411946 1 FOPS-KATTO
7 64978 1 MAJAKKA        COBO
8 65058 1 MAJAKAN PIDIN  COBO
9 A412068 1 MAJAKANKANNAKE
10 A412076 1 VÄLISEINÄ
11 A412247 1 VÄLISUOJA
12 64997 1 ANTENNI HIRSCHMANN
13 64979 1 LUKON TAPPI 

POMMIER
14 64980 1 OHJAINLEVY  

POMMIER
15 A412322 1 LAIPPA
16 A412400 1 PEILINVARSI , OIKEA
17 A411848 1 LASI , TAKA
18 A412312 1 SUOJA / KATTO
19 A411933 1 LIPPA
20 A412181 1 SIVULEVY
21 A412471 1 PANEELI KP
22 A412482 1 POHJA KP
23 A412488 1 PESUNESTESÄILIÖ KP
24 72324 2 Kuusiomutteri ZN
25 A412928 1 KANNAKE
26 A412930 2 ALUSLEVY
27 A412500 1 TARRA , VIVUSTO
28 64975 1 TAUSTAPEILI 1065-00
29 A413249 1 LUKITUSHAHLO
30 A47248 1 LUKITSIN
31 A413521 1 TARRA , POLVITILA
32 64188 3 SORMIRUUVI 

RIHLATTU
33 A47713 1 HUOLTOTUKI
34 72139 1 KUUSIORUUVI ZN
35 A413883 1 TARRA
36 A413760 1 TARRA
37 74532 2 Aluslevypari 
38 73322 2 KUUSIORUUVI ZN
39 A415498 1 TIIVISTENAUHA
40 74525 1 ALUSLEVY M 8
41 A21554 1 SÄHKÖSARJA
42 A415022 1 LEVY
43 A415017 1 TIIVISTENAUHA
44 65640 1 VALO/PYYHINKYTKIN
45 A414827 1 KOTELO
46 A414830 1 SULAKELUUKKU
47 A414828 1 KIINNITYSLEVY
48 64941 1 SORMIRUUVI 

RIHLATTU
49 65665 1 OVIKYTKIN      COBO
50 74860 2 JOUSIPIDIKE VHA PVC
51 A414801 1 REUNALEVY
52 A35735 1 OVI KP
53 A21706 1 LÄMMITYSLAITE KP, 
54 A21705 1 VERHOILU KP, DLX 

OHJ
55 A415801 1 LASI  KP , OIKEA
56 A21707 1 TUULILASI KP
57 A21709 1 TAKASEINÄ KP
58 A415562 1 TARRA , TYHJA
59 66068 3 TYÖVALAISIN COBO 

05.
60 A415030 1 SÄHKÖSARJA
61 64802 1 TURVAVYÖ 3-PISTE
62 A421890 1 AJOVALOT,
63 A430876 1 Tarrasarja,

A21708  HYTTI DLX, PERUS  
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A21708 CAB DLX, ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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A21708 CAB DLX, ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A411645 1 BRACKET -
2 A410681 1 GROMMET -
3 A411777 1 SEAT BASE -
4 A411862 1 COVER PLATE -
5 A21419 1 FRAME, CAB -
6 A411946 1 FOPS ROOF -
7 64978 1 BEACON 12VDC -
8 65058 1 BRACKET (PIN), BEACON -
9 A412068 1 BRACKET, BEACON, CAB DLX -

10 A412076 1 PARTITION WALL -
11 A412247 1 COVER PLATE -
12 64997 1 AERIAL HIRSCHMANN L=350 -
13 64979 1 PIN, DOOR LOCK -
14 64980 1 GUIDE PLATE, LOCK -
15 A412322 1 PLATE -
16 A412400 1 ARM, RIGHT, SIDE MIRROR -
17 A411848 1 WINDOW, REAR, CAB DLX -
18 A412312 1 COVER PLATE, ROOF, CAB DLX -
19 A411933 1 VISOR, CAB DLX -
20 A412181 1 SIDE PLATE, CAB LX/DLX -
21 A412471 1 COVER PLATE, CONTROL LEVERS, CAB DLX -
22 A412482 1 FLOOR PLATE, CAB DLX -
23 A412488 1 TANK, COMPLETE, WINDSCREEN WASHER 138
24 72324 2 HEXAGONAL NUT M 12 NYLOC DIN 985 -
25 A412928 1 BRACKET, WARNING TRIANGLE -
26 A412930 2 WASHER -
27 A412500 1 DECAL, CONTROL LEVERS -
28 64975 1 SIDE MIRROR CONVEX GLASS 260*166MM -
29 A413249 1 LOCKING PLATE, CONTROL LEVER -
30 A47248 1 FRAME LOCK -
31 A413521 1 DECAL, FOOTWELL, CAB DLX -
32 64188 3 FINGER SCREW R5026M8S -
33 A47713 1 SERVICE SUPPORT, LIFT CYLINDER -
34 72139 1 HEXAGONAL SCREW M 8*60 DIN 931 -
35 A413883 1 DECAL, WINDSCREEN WASHER TANK -
36 A413760 1 DECAL FOPS/ROPS -
37 74532 2 WASHER NORDLOCK NL12 -
38 73322 2 HEXAGONAL SCREW M12*40 DIN 931 -
39 A415498 1 WEATHER STRIP, ROOF, CAB LX/DLX -
40 74525 1 WASHER M8 8,4*20*1,25 ZN -
41 A21554 1 WIRE HARNESS, CAB DLX -
42 A415022 1 BRACKET, SPRING, CAB -
43 A415017 1 WEATHER STRIP, HEATER, CAB -
44 65640 1 LIGHTS/WINDSCREEN WIPER LEVER SWITCH -
45 A414827 1 BOX, FUSE BOX, CAB LX -
46 A414830 1 LID, FUSE COMPARTMENT, CAB LX/DLX -
47 A414828 1 MOUNTING PLATE, FUSE BOX, CAB LX -
48 64941 1 FINGER SCREW M6*20 R3015RM620S -
49 65665 1 DOOR SWITCH, CAB -
50 74860 2 CLAMP F25-F27 -
51 A414801 1 EDGE PLATE -
52 A35735 1 DOOR, COMPLETE, CAB LX A21517 140
53 A21706 1 HEATER UNIT, COMPLETE, CAB DLX 144
54 A21705 1 UPHOLSTERY, COMPLETE, CAB DLX 146
55 A415801 1 WINDOW COMPL. RIGHT SIDE, CAB LX A21517 -
56 A21707 1 WINDSCREEN ASSEMBLY, CAB DLX 150
57 A21709 1 REAR WALL, ASSEMBLY, CAB DLX -
58 A415562 1 DECAL, EMPTY CAB DLX -
59* 66068 3 WORK LIGHT LED 700 LUMEN 12V/12W COBO 700 lumen -
59** A419163 3 WORK LIGHT LED 2500 LUMEN WITH CONNECTOR 2500 lumen -
60 A415030 1 WIRE HARNESS 2-SPEED/BRAKE/ANTISLIP CAB -
61 64802 1 SEAT BELT 3-POINT -
62 A421890 1 HEADLIGHTS, ROAD TRAFFIC KIT CAB DLX 152
63 A430876 1 DECAL KIT CAB LX/DLX -
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© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A412488 TANK, COMPLETE, WINDSCREEN WASHER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A412488 TANK, COMPLETE, WINDSCREEN WASHER

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A411998 1 TANK, WINDSCREEN WASHER -
2 64855 1 FUEL TANK CAP -
3 65017 1 PUMP 12V, WINDSCREEN WASHER -
4 A412153 1 BRACKET -
5 72320 1 HEXAGONAL NUT M8 NYLOC DIN 985 -
6 74525 1 WASHER M8 8,4*20*1,25 ZN -
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BEST.NR

Kpl NIMITYS DESCRIPTION BENÄMNING BEZEICHNUNG

1 A411823 1 LASI , OVI
2 64981 1 LUKKORUNKO  

POMMIER
3 65025 1 OVENKAHVA 

TRIMOUNT
4 74856 2 O-rengas
5 A412329 2 HOLKKI
6 65026 1 ALUSTA, 

OVENKAHVAAN
7 a47957 1 LEVY
8 A412344 1 SUOJA
9 A34859 1 OVENRUNKO KP
10 65027 1 ALUSTA, 

OVENKAHVAAN
11 A412476 1 PEILINVARSI KP
12 72324 3 Kuusiomutteri ZN
13 72132 4 KUUSIORUUVI ZN
14 64985 2
15 A412477 1 TUKILEVY
16 A412478 2 KUMILISTA
17 72320 2 KUUSIOMUTTERI ZN
18 73100 2 Kuusiokoloruuvi ZN
19 64975 1 TAUSTAPEILI 1065-00
20 65539 1 LÄPIVIENTIKUMI 

F27/2
21 A415358 1 TIIVISTENAUHA
22 A414537 1 ALASARANA KP
23 A412327 4 KUMIALUSLEVY
24 73322 2 KUUSIORUUVI ZN
25 A434225 1 OVEN ALAOSA

A35735  OVI KP  

139/162

14.8.2023

A35735 DOOR, COMPLETE, CAB LX A21517

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A35735 DOOR, COMPLETE, CAB LX A21517

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A411823 1 DOOR PLATE, SAFETY GLASS, CAB DLX & GT -
2 64981 1 LOCK BODY -
3 65025 1 HANDLE, DOOR, CAB -
4 74856 2 O-RING NBR F 20,0 * 5,0 70SH -
5 A412329 2 BUSHING -
6 65026 1 SUBPLATE, DOOR HANDLE 20325-01 -
7 A47957 1 PLATE -
8 A412344 1 COVER PLATE -
9 A34859 1 FRAME, DOOR, CAB DLX & GT -

10 65027 1 SUBPLATE, DOOR HANDLE -
11 A412476 1 ARM, LEFT, SIDE MIRROR -
12 72324 3 HEXAGONAL NUT M 12 NYLOC DIN 985 -
13 72132 4 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
14 64985 2 GROMMET F19/13/10,S=5H=11 -
15 A412477 1 SUPPORT PLATE -
16 A412478 2 RUBBER PLATE -
17 72320 2 HEXAGONAL NUT M8 NYLOC DIN 985 -
18 73100 2 HEXAGONAL HEAD SCREW M8*30 DIN 912 2 -
19 64975 1 SIDE MIRROR CONVEX GLASS 260*166MM -
20 65539 1 GROMMET F27/21/16 -
21 A415358 1 WEATHER STRIP, DOOR, CAB LX/DLX -
22 A414537 1 HINGE, LOWER, DOOR, CAB -
23 A412327 4 RUBBER WASHER -
24 73322 2 HEXAGONAL SCREW M12*40 DIN 931 -
25 A434225 1 DOOR, LOWER PART CAB LX/DLX 142
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1 A411828 1 TUKILEVY , ULKO
2 A411832 1 TUKILEVY
3 A411834 1 SARANA , OIKEA
4 A411835 1 SARANA , VASEN
5 A411836 1 ALAKUMI
6 74767 4 UPPOK.RISTIURARUUV

I
7 74768 4 ALUSLEVY MSS/NI M 

6
8 72318 4 Kuusiomutteri ZN
9 A434221 1 TIIVISTENAUHA

A434225  OVEN ALAOSA  VARAOSA KP

141/162

14.8.2023

A434225 DOOR, LOWER PART CAB LX/DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A434225 DOOR, LOWER PART CAB LX/DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A411828 1 SUPPORT PLATE, OUTSIDE -
2 A411832 1 SUPPORT PLATE -
3 A411834 1 HINGE, RIGHT -
4 A411835 1 HINGE, LEFT -
5 A411836 1 RUBBER PLATE, LOWER, CAB DOOR -
6 74767 4 RAISED COUNTERSUNK HEAD SCREW M6*20 -
7 74768 4 WASHER CONICAL M6 -
8 72318 4 HEXAGONAL NUT M 6 DIN 985 NYLOC -
9 A434221 1 WEATHER STRIP DOOR CAB L=250 -
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© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A21706 HEATER UNIT, COMPLETE, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A21706 HEATER UNIT, COMPLETE, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412438 1 HOSE, LOWER -
2 A34854 1 WIRE HARNESS, HEATER, CAB -
3 A412500 1 DECAL, CONTROL LEVERS -
4 A413221 2 HOSE, HEATER, CAB -
5 A413370 1 AIR NOZZLE, CAB DLX -
6 65530 8 PIPE CLAMP KALORI -
7 A412437 1 HOSE, UPPER, HEATER, CAB DLX -
8 A413939 1 HOSE, UPPER, CAB DLX -
9 65558 2 PIPE CONNECTOR -

10 65514 1 THERMOSTAT, HEATER, CAB -
11 A416334 1 WEATHER STRIP, DASHBOARD, CAB -
12 A414871 1 RUBBER PLATE, AIR INTAKE, CAB -
13 A414875 1 SUPPORT PLATE, AIR INTAKE, CAB LX/DLX -
14 A416219 1 HEAT ISOLATOR, TUBE, HEATER CAB DLX -
15 65513 1 ROTARY SWITCH, FAN, CAB -
16 A411776 1 PIPE, HEATER -
17 A414274 1 LID -
18 A413846 1 WEATHER STRIP, AIR HOSE, CAB DLX -
19 A415020 1 WEATHER STRIP, CAB LX/DLX -
20 A411787 1 AIR FILTER, CAB, COMPLETE -
21 A414271 1 BOX, AIR INTAKE -
22 A413310 1 INSULATION, HEATER -
23 A413844 1 WEATHER STRIP, FAN, CAB DLX -
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1 64986 1 HÄTÄVASARA  
HAPPICH

2 A432729 1 Hätävasaran pidin
3 64990 1 AURINKOLIPPA 

HAPPICH
4 A412112 1 VERHOILUPANEELI /
5 65035 1 VAATEKOUKKU   

VIDNI
6 A411845 1 RADIOKOTELO
7 A412227 1 VERHOILUPANEELI
8 A412275 1 LISTA
9 A411778 1 VERJOUSLEVY /
10 A412035 1 VERHOILUPANEELI /
11 A411687 1 VERHOILUPANEELI /
12 A412358 1 VERHOILUPANEELI / 
13 A411726 1 VERHOILUPANEELI /
14 A412471 1 PANEELI KP
15 A412938 1 KYTKINPANEELI KP
16 A412500 1 TARRA , VIVUSTO
17 A413222 1 LATTIAMATTO
18 A413249 1 LUKITUSHAHLO
19 A413310 1 ERISTE,LÄMM.LAITE
20 A413430 1 RITILÄ KP
21 A413520 1 KANNAKE
22 A413883 1 TARRA
23 A413760 1 TARRA
24 A415043 1
25 A35560 1 SISÄKATTO KP
26 A415017 1 TIIVISTENAUHA
27 65654 1 SISÄVALAISIN   COBO
28 A413347 1 SÄLEIKKÖ
29 A413147 1 ETUKUMI
30 64994 5 ILMASUUTIN AURORA 

33
31 65037 1 VAROITUSKOLMIO
32 64996 2 KAIUTIN 2-TIE 80W
33 64995 1 RADIO RDS 

12V/4*35W
34 A412208 1 REUNASUOJA
35 A431729 2 Ristiuraruuvi
36 A423600 1 MITTARIPANEELI KP  

A21705  VERHOILU KP, DLX OHJ  AAMO

145/162

14.8.2023

A21705 UPHOLSTERY, COMPLETE, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A21705 UPHOLSTERY, COMPLETE, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 64986 1 EMERGENCY HAMMER HAPPICH RED -
2 A432729 1 BRACKET, EMERGENCY HAMMER 64986 -
3 64990 1 SUN VISOR HAPPICH GREY -
4 A412112 1 UPHOLSTERY PANEL, COLUMN RIGHT -
5 65035 1 COAT HOOK, PLASTIC, BLACK -
6 A411845 1 BOX, RADIO -
7 A412227 1 UPHOLSTERY PANEL, COLUMN LEFT -
8 A412275 1 STRIP -
9 A411778 1 UPHOLSTERY PLATE, REAR WALL, CAB DLX -

10 A412035 1 UPHOLSTERY PLATE, INSTRUMENT PANEL, CAB -
11 A411687 1 UPHOLSTERY PLATE, LEFT SIDE, CAB DLX -
12 A412358 1 UPHOLSTERY PLATE, FOOTWELL, CAB DLX -
13 A411726 1 UPHOLSTERY PANEL, HEATER, CAB DLX -
14 A412471 1 COVER PLATE, CONTROL LEVERS, CAB DLX -
15 A412938 1 CONTROL SWITCH PANEL -
16 A412500 1 DECAL, CONTROL LEVERS -
17 A413222 1 FLOOR MAT -
18 A413249 1 LOCKING PLATE, CONTROL LEVER -
19 A413310 1 INSULATION, HEATER -
20 A413430 1 GRILL, AIR CIRCULATION, CAB DLX -
21 A413520 1 MOUNTING BRACKET WARNING TRIANGLE CAB -
22 A413883 1 DECAL, WINDSCREEN WASHER TANK -
23 A413760 1 DECAL FOPS/ROPS -
24 A415043 1 PANEL PLATE CAB DLX -
25 A35560 1 INNER CEILING, ASSEMBLY, CAB DLX -
26 A415017 1 WEATHER STRIP, HEATER, CAB -
27 65654 1 INTERIOR LAMP 12V 10W, CAB DLX -
28 A413347 1 GRATING -
29 A413147 1 RUBBER PLATE, CAB DLX -
30 64994 5 NOZZLE, AIR FLOW, CAB -
31 65037 1 WARNING TRIANGLE SLOW MOVING VEHICLE -
32 64996 2 LOUDSPEAKER 2 WAY 80W -
33 64995 1 RADIO RDS 12V/4*35W VDO TR114 -
34 A412208 1 SIDE PLATE -
35 A431729 2 PAN HEAD MACHINE SCREW M3,9*19 -
36* A423600 1 DASHBOARD CAB DLX ASSEMBLY From XXXXX1927 148
36** A412046 1 DASHBOARD, CAB DLX Before XXXXX1927 -
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1 A425330 1 VERHOUSPANEELI / 
MITTARIPANEELI

2 65123 1
KIERROSLUK/TUNTIMI

TT ARI UNIDECK 
07400021

3 65122 1 POLTTOAINEMITTARI 
UNIDECK 06100077

4 A440326 1 Summeri Ø28,5/45 -
H47 

5 64074 1 PAINOKYTKIN, F22,5 
MERIT 201700

6 64602 4 Vipukytkin  (SPST) 
ON-OFF 2-nap

7 A423598 1 MITTARIPANEELIN  
POHJA ÖLJYNLÄMPÖ-

8 A423601 1 VERHOUSPANEELI /  
MITTARIPANEELI 

9 A436424 1 Pistorasia 12V/20A , 
suojakannella 

10 A430775 1 Lämpömittari,  vesi ja 
hydrauliöljy

11 66156 1 VIRTALUKKO AVANT 
COBO 14.0477.1000

12 A425304 1 VAROITUSVALOT  
MOOTTORILLE

13 A425315 1 VAROITUSVALOT   
KUORMAIMELLE

A423600  MITTARIPANEELI KP ÖLJYNLÄMPÖMITTARILLA  
From XXXXX1927

147/162

14.8.2023

A423600 DASHBOARD CAB DLX ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



From XXXXX1927
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14.8.2023

A423600 DASHBOARD CAB DLX ASSEMBLY

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A425330 1 PANEL WITH DECAL INDICATORS CAB DLX -
2 65123 1 HOUR METER/TACHOMETER 500/600 SERIES -
3 65122 1 FUEL GAUGE -
4 A440326 1 ALARM BEEPER D28,5/D45 -H47 -
5 64074 1 PUSH BUTTON F22,5 SIGNAL HORN -
6 64602 4 ROCKER SWITCH ON-OFF 2-POLE 250VAC/10A -
7 A423598 1 MOUNTING PLATE INDICATORS&GAUGES WITH OI -
8 A423601 1 COVER PLATE INSTRUMENT PANEL, CAB DLX -
9 A436424 1 OUTLET 12V/20A WITH COVER -

10 A430775 1 THERMOMETER WATER/HYDRAULIC OIL -
11 66156 1 IGNITION SWITCH 12V/30A/60A IP65 COBO -

11.1 64214 1 IGNITION KEY -
12 A425304 1 INDICATOR LIGHTS DIESEL ENGINE KOHLER -
13 A425315 1 INDICATOR LIGHTS E SERIES -
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© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A21707 WINDSCREEN ASSEMBLY, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A21707 WINDSCREEN ASSEMBLY, CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412150 2 MOUNTING STRIP -
2 A412362 3 BRACKET, WINDSCREEN -
3 A411664 1 WINDOW, FRONT, SMALL, CAB DLX -
4 A413839 1 WEATHER STRIP, WINDSCREEN, CAB DLX -
5 A413848 1 WEATHER STRIP, WINDSCREEN SMALL, CAB DLX -
6 74525 1 WASHER M8 8,4*20*1,25 ZN -
7 65656 1 ELECTRIC MOTOR, WINDSCREEN WIPER -
8 A414401 1 WINDSCREEN, CAB -
9 65657 1 ARM, WINDSCREEN WIPER -

10 A415503 1 WEATHER STRIP, WINDSCREENS, CAB LX/DLX -
11 64573 1 WIPER BLADE -
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14.8.2023

A421890 HEADLIGHTS, ROAD TRAFFIC KIT CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.
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14.8.2023

A421890 HEADLIGHTS, ROAD TRAFFIC KIT CAB DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 66464 6 COMPRESSION SPRING 1,5*7*45 N=16,9 -
2 75139 6 COUNTERSUNK HEAD SCREW M6*60 DIN 7991 -
3 75138 4 HEXAGONAL HEAD SCREW M3*25 DIN912 2 -
4 74703 6 RIVET NUT M6 SUNK HEAD -
5 74768 4 WASHER CONICAL M6 -
6 65484 2 HEADLIGHT/POSITION LIGHT -
7 64849 2 BLINKER -
8 A421888 2 MOUNTING BRACKET, HEADLIGHT -
9 A421895 2 ADJUSTMENT PLATE -

10 A418904 1 ELECTRIC HARNESS ADAPTOR CAB DLX -
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SUOJA KP
ABS, cabin
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14.8.2023

A35608 COVER PLATES, KIT, 500 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



ABS, cabin

154/162

14.8.2023

A35608 COVER PLATES, KIT, 500 SERIES

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412713 1 BRACKET -
2 A47656 1 COVER -
3 A412755 1 BRACKET, LEFT -
4 A412775 1 COVER PLATE, LEFT SIDE -
5 A412817 1 COVER PLATE, CENTER -
6 A412735 1 PLATE -
7 A412791 1 NET -
8 64941 1 FINGER SCREW M6*20 R3015RM620S -
9 74767 1 RAISED COUNTERSUNK HEAD SCREW M6*20 -

10 74768 1 WASHER CONICAL M6 -
11 A48000 1 LID -
12 A47756 1 ANGLE BRACKET 90º -
13 A414798 1 BRACKET, COVER PLATE -
14 A414801 1 EDGE PLATE -
15 A414361 1 COVER PLATE, RIGHT SIDE FRONT , 500-700 -
16 A414900 1 BRACKET LEFT, MUDGUARD -
17 A414901 2 BRACKET, COVER PLATE -
18 A414905 1 BRACKET RIGHT, MUDGUARD -
19 A435254 1 COVER DRIVE MOTORS FRONT -
20 72132 17 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
21 72320 4 HEXAGONAL NUT M8 NYLOC DIN 985 -
22 A415377 1 MUDGUARD, FRONT LEFT -
23 A415378 1 MUDGUARD, FRONT RIGHT -
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1 A412713 1 KANNAKE
2 A47656 1 SUOJA
3 A412755 1 KANNAKE , VASEN
4 A412735 1 PAINIKE
5 A412791 1 RITILÄ
6 64941 1 SORMIRUUVI 

RIHLATTU
7 74767 1 UPPOK.RISTIURARUUV

I
8 74768 1 Kartioaluslevy
9 A48000 1 HUOLTOLUUKKU
10 A47756 1 KULMAKIINNIKE 

90AST.
11 A414798 1 SUOJANKANNAKE
12 A414801 1 REUNALEVY
13 A414882 1 LOKASUOJA , ETU
14 A414883 1 LOKASUOJA , ETU
15 A414900 1 LOKASUOJAN 

KANNAKE
16 A414901 2 LOKASUOJAN 

KANNAKE
17 A414905 1 LOKASUOJAN 

KANNAKE
18 A435254 1 Kansi   
19 72132 17 KUUSIORUUVI ZN
20 72320 4 KUUSIOMUTTERI ZN
21 A415529 1 SUOJA , OIKEA
22 A415520 1 SUOJA , VASEN
23 A415532 1 SUOJA , KESKI

A35668  SUOJA KP, ETU   HD, POLYKARBONAATTI
PC/HD, cabin
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14.8.2023

A35668 COVER PLATES HD, KIT, FRONT FRAME 600DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.



PC/HD, cabin
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14.8.2023

A35668 COVER PLATES HD, KIT, FRONT FRAME 600DLX

© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412713 1 BRACKET -
2 A47656 1 COVER -
3 A412755 1 BRACKET, LEFT -
4 A412735 1 PLATE -
5 A412791 1 NET -
6 64941 1 FINGER SCREW M6*20 R3015RM620S -
7 74767 1 RAISED COUNTERSUNK HEAD SCREW M6*20 -
8 74768 1 WASHER CONICAL M6 -
9 A48000 1 LID -

10 A47756 1 ANGLE BRACKET 90º -
11 A414798 1 BRACKET, COVER PLATE -
12 A414801 1 EDGE PLATE -
13 A414882 1 MUDGUARD FRONT LEFT 600 -
14 A414883 1 MUDGUARD FRONT RIGHT 600 -
15 A414900 1 BRACKET LEFT, MUDGUARD -
16 A414901 2 BRACKET, COVER PLATE -
17 A414905 1 BRACKET RIGHT, MUDGUARD -
18 A435254 1 COVER DRIVE MOTORS FRONT -
19 72132 17 HEXAGONAL SCREW M 8*25 DIN 933 ZN -
20 72320 4 HEXAGONAL NUT M8 NYLOC DIN 985 -
21 A415529 1 COVER PLATE, HD, FRONT RIGHT, CAB LX/DLX -
22 A415520 1 COVER PLATE, HD, FRONT LEFT, CAB LX/DLX -
23 A415532 1 COVER PLATE HD POLYCARB FRONT CENTER -
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A21517 CAB LX
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A21513 1 FRAME, CAB LX -
2 A414271 1 BOX, AIR INTAKE -
3 A414278 1 WINDSCREEN, COMPLETE, CAB -
4 A412208 1 SIDE PLATE -
5 A412247 1 COVER PLATE -
6 A411777 1 SEAT BASE -
7 A47248 1 FRAME LOCK -
8 A412488 1 TANK, COMPLETE, WINDSCREEN WASHER 138
9 A412322 1 PLATE -

10 A411862 1 COVER PLATE -
11 A412482 1 FLOOR PLATE, CAB DLX -
12 A414284 1 WINDSCREEN, LOWER, COMPL., CAB LX -
13 64979 1 PIN, DOOR LOCK -
14 64980 1 GUIDE PLATE, LOCK -
15 A414285 1 EDGE STRIP, CAB LX -
16 A414287 1 REAR WINDOW, COMPLETE, CAB LX A21517 -
17 A411645 1 BRACKET -
18 64853 1 SEAT, WITH SUSPENSION & HEATER SEAT FSP9 -

18.1 64816 1 ARMRESTS, PAIR, SUSPENSION SEAT ACC980 -
19 65578 1 HEATER KALORI -
20 65530 4 PIPE CLAMP KALORI -
21 A413221 2 HOSE, HEATER, CAB -
22 65558 2 PIPE CONNECTOR -
23 65513 1 ROTARY SWITCH, FAN, CAB -
24 64994 5 NOZZLE, AIR FLOW, CAB -
25 A410681 1 GROMMET -
26 72232 2 HEXAGONAL SCREW M16*30 DIN 933 -
27 72329 2 HEXAGONAL NUT M 16 DIN 934 -
28 A414522 2 WASHER, RUBBER, CAB LX -
29 A414813 1 STRIP, CAB LX -
30 A47756 1 ANGLE BRACKET 90º -
31 A414866 1 SUPPORT PLATE, HEATER, CAB LX -
32 A35404 1 WIRE HARNESS, CAB L/LX -
33 A414827 1 BOX, FUSE BOX, CAB LX -
34 A414828 1 MOUNTING PLATE, FUSE BOX, CAB LX -
35 A414830 1 LID, FUSE COMPARTMENT, CAB LX/DLX -
36 74807 1 SPEED NUT M6, FOR 0.5-4.0 MM PLATE -
37 64941 1 FINGER SCREW M6*20 R3015RM620S -
38 A35546 1 DECALS, FUSE BOX CAB LX/DLX -
39 72318 2 HEXAGONAL NUT M 6 DIN 985 NYLOC -
40 74767 2 RAISED COUNTERSUNK HEAD SCREW M6*20 -
41 74768 2 WASHER CONICAL M6 -
42 A413846 1 WEATHER STRIP, AIR HOSE, CAB DLX -
43 A415022 1 BRACKET, SPRING, CAB -
44 A414875 1 SUPPORT PLATE, AIR INTAKE, CAB LX/DLX -
45 A414897 1 COVER, ELECTRIC MOTOR WINDSCREEN WIPER -
46 A415648 1 WEATHER STRIP, REAR WINDOW, CAB LX -
47 64865 1 GROMMET F18/12/9,51-3 -
48 A35735 1 DOOR, COMPLETE, CAB LX A21517 140
49 A415801 1 WINDOW COMPL. RIGHT SIDE, CAB LX A21517 -
50 A416357 1 IDENTIFICATION PLATE ROPS A21513 39*90 -
51 A414297 1 CLEAR VISOR-LX CAB ROOF -
52 A414291 1 FOPS CANOPY, CAB LX -
53 A423029 1 FRONT LIGHTS ASSEMBLY CAB LX 160
54 A21738 1 UPHOLSTERY, COMPLETE, CAB LX 162
55 A21706 1 HEATER UNIT, COMPLETE, CAB DLX 144
56 A414298 1 STRIP L=950 -
57 A416945 4 WASHER RUBBER M8 -
58 A429202 4 HEXAGONAL SERRATED SCREW M8*25 WITH FLAN -
59 A450046 4 HEXAGONAL NUT M8 WITH FLANGE -
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© This drawing is the property of Avant Tecno Oy.

© This drawing is the property of Avant Tecno Oy.

REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 72318 2 HEXAGONAL NUT M 6 DIN 985 NYLOC -
2 75139 8 COUNTERSUNK HEAD SCREW M6*60 DIN 7991 -
3 65660 2 REFLECTOR WHITE ROUND -
4 A423033 2 MOUNTING PLATE REFLECTOR -
5 74703 6 RIVET NUT M6 SUNK HEAD -
6 74768 4 WASHER CONICAL M6 -
7 65484 2 HEADLIGHT/POSITION LIGHT -
8 A421888 2 MOUNTING BRACKET, HEADLIGHT -
9 A421895 2 ADJUSTMENT PLATE -

10 66464 6 COMPRESSION SPRING 1,5*7*45 N=16,9 -
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REF PART NO QTY DESCRIPTION                                                       NOTES                                                                                PAGE
1 A412035 1 UPHOLSTERY PLATE, INSTRUMENT PANEL, CAB -
2 A413347 1 GRATING -
3 A411687 1 UPHOLSTERY PLATE, LEFT SIDE, CAB DLX -
4 A413222 1 FLOOR MAT -
5 A411726 1 UPHOLSTERY PANEL, HEATER, CAB DLX -
6 A414279 1 DASHBOARD, COMPLETE, CAB LX A21517 -
7 A413430 1 GRILL, AIR CIRCULATION, CAB DLX -
8 A412181 1 SIDE PLATE, CAB LX/DLX -
9 A412178 1 PANEL -

10 A412471 1 COVER PLATE, CONTROL LEVERS, CAB DLX -
11 A412046 1 DASHBOARD, CAB DLX Before XXXXX1927 -
12 A413249 1 LOCKING PLATE, CONTROL LEVER -
13 A416782 1 GLOVE BOX, CAB LX -
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